Parts

Manual
1S2600Z Series

Zero-Turn Riding Mower

Models: Description:
5901475 1S2600Z Series w/ 61" Side Discharge Mower Deck & ROPS (1S2600ZY24D61)

5901476  1S2600Z Series w/ 52" Rear Discharge Mower Deck & ROPS (1S26002Y24D52RDCE)
5901477  152600Z Series w/ 61" Rear Discharge Mower Deck & ROPS (1S26002Y24D61RDCE)

Briggs and Stratton Power Products Group, LLC.
5375 North Main Street

Munnsville, NY 13409 USA R _5;].042?&)3
800-933-6175 evision

Rev. Date:  2/1/16
TP 400-5104803-A-2Z-F







Table Of Contents

MODEL COMPONENTS PAGE
Main Frame & Front SUSPENSION ........cooeiiieiiieee e 4
Rear BUMPET & ROPS GIOUP ...ciutieiiiae ettt e e e e e ettt e e e e e et tee e e e e e e e e aaaaeteeeaaaaeaaaamataeeeeeeaeaamsbeeeeaaeesaannnsseeaaaeeaaasnnsseeeaaens 6
Y= R o] S = L (I €1 (o] o PSSR TP PP 8
Fuel Supply Hose & Tank Replacement PartS GIrOUD .......c...ueeiiieiiiiiiieiee ettt ee e e e st e e e e e et e e e e s bbereeeeas 10
L I I T Q1Y (oW | A ] o 10 o RPN 12
Instrument Control Panel Group 14
ENGINE & PTO GIOUP utiiieiitiee ittt ettt ettt sa bttt e 4okt e e aa bt e e ea st e a4 4k h et e o4k b et e 4o b bt e o4 1a R et e e aa kbt e e ab e e e a4 nh b e e e e et b et e enneeennbneee s 16
Engine SERVICE PARTS - Yanmar 3TNM74F 20
RAAIALOr & ACCESSONES GIOUD ..uvvvuuuunuununnnuunusnnsnnsnnaneaaannasanasasa . aaaa et e aaaaaataaaaaaaaaaaaaaaaaaaaaaessessasasasannas 22
Gearbox Drive Group ..........cccveene. 26
Transaxle Drive Group .................. 28
Motion Control - Control System 30
Motion Control - HANAIES & DAMPENELS .......uieiiieieiiiiiii ettt e e e e ettt eeeeeesaa e beeeeetaaeeeeaastbeeeaeeaesanstaeseaaeeassnsbsseeaaaeesaanns 32
(Yo [ = TU ] ol €1 (01U | o TP PUPP T SPPPPP 34
e T (ol =T = LI €T (o]0 o RO T TSP PTPTRSPRPPPPIN 36
REAT SUSPENSION GIOU ..vvvvvvvvrrrrrsrsrsrsssrsssssssssssssssssssssssssssssssssssssssssssssssssssnsssssssssssssssssasssnsssssssssssnsssssnsssssssssssssssssssnssnsnsnnnns 38
Deck Lift Group - Foot Pedal & Linkages 40
Deck Lift Group - Deck Hangers ............cccoeeune. 44
(D =Tod S i ] (o TU o R o U1 1= g 2 - | PRSP 46
[ [0 To o IS a1 (o ES3 ] o 1U ] o PPN 48
VL= IR T (=T €1 (o TU ] o O URR P PPPRRRRN 50
Decal Group - SAfety & OPEIALION ........eeiiiiiiiiitiee et eete et et st et e e et e e aab et e e e asee e e e iR R et e e askEbe e esee e e s nabeeeenneeeennnreeesnnnes 52
Decal Group - Brand & MO .........oooiiiiiiiiiie ettt £e e e e b e e e kbt e ettt e e et e e e e anb bt e e e nbe e e s nnneee s 54
Decal Group - Safety & Operation (EXPOrt MOAEIS) .........coooiiiiiiiii ettt aeaaereraeees 56
EleCtriCal COMPONENTS GIOU ...coueiieeeieeeeeiaiittitee e e ettt et e e e e e e taee et e e e s aa s abb b eeeeee £ 4 o aa s a bRttt e e oo e e s be e eeeeeeeaannbbbbeeeeaeeesanbbnbreeeeeeaan 58
CE Guarding - Engine Compartment & Parking Brake .............oooiiiiiiiiiiiie i a e et e e e e e s e nnanree s 60
52" & 61" MOWET DECK - ROIEIS & CASLEIS .....eiiiuiiiiiiitiiie ittt et fh bt ee e sttt e e sttt e e sab et e sbb e e e e sabe e e e e nnbeeeeanbneeenans 62
61" Mower Deck - PUIlEYS, BEIE & IAIET AIM ... iii e ieeeeeeeeeeeeeeeeeeeueeesessaeeesssessseseseeesssesessssssnsssssssssssssssssssssnsssssnsnsssnsnnnns 64
61" Mower Deck - Housing, Covers, Spindles & Blades (Side Discharge) 66
61" Mower Deck - Housing, Covers, Spindles & Blades (Rear DISCharge) ..........ccccceiiuiiiiiiiiiiiiieie e 68
52" Mower Deck - Housing, Covers, Spindles & Blades (Rear DISCharge) ... 70
52" Mower Deck - PUIEYS, BEIE & IAIET AFM ......oviiiiiiiieiiiiieeirieerestseeeseeereseeerereserersssaereeessseresessssssssssssssssssssssssssnssssssressrnrernns
Spindle Service Parts - 5100993 .. ... .eiiiitieeeiititei it ee e ih ettt ettt e e e be et e e e beee e ah et e e aaE et e e e n et e s R et e e et e e e e e e e annn e e e e e e e aane
Electrical Group - Wire SChematiC LAYOUL ...........cuiiiiiiiiiiiiiie ettt e e e e e e s s e e e e e e nnneas
ElECLICAI SCNEMEALICS ... . ittt ittt e e oot b e e e e e oo th ettt e e e e e skt teeeeee e e s e naeteeeeaeaantbe et eeaeaaaansbseeeeaaesaasnnnseaaeaasaanns
Electrical Schematic - Op. Pres./Safety Circuit Circuit
Electrical Schematic - Altitude Solenoid CirCUIL CIFCUIL ..........eeiiiiriiiiiie ettt sttt e e bee e e nnneeas 84

Torque Specification Chart ............cooiniiiiiiiiii e r e s e e s e e s s e n e rnnnrns Inside Back Cover



Main Frame & Front Suspension

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304205
5304521

LH components shown.
RH components are identifical
unless otherwise specified.

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 4 TP 400-5104803-A-2Z-F



Main Frame & Front Suspension

REF NO PART NO. QTY.

1 5413767B 1
2 5411432B 1
3 5411934B 2
4 5411433B 1
5 5046093 2
6 5022039 4
7 5020883 1
8 5046092 2
9 5025265X28 2
10 5047461 4
11 5025284 4
12 5025265X24 2
13 5025093 4
14 5104052 2
15 5025013X18 2
16 5025156 4
17 5025394 4
18 5025013X16 2
19 5021072 2
20 5020884 4
21 5025160 2
22 5025449 4
23 5025448 2
24 5102929 2
25 5025457 2
26 5020095 4
27 5402208B 2
Footnotes

DESCRIPTION
WELD, MAIN FRAME, 1S2600 - RED
WELD, FRONT A-ARM, RH - RED
WELD, CASTER YOKE - RED (61" Models)
WELD, FRONT A-ARM, LH - RED
SPACER, .75 X 1.50 X 1.00, CZ
BALL JOINT, 3/4-16, MALE
BEARING CUP (SV)
SPACER, .76 X 1.00 X .50, CZ
BOLT, 3/4-16 X 3-1/2 GD8 CZ
SPACER, .76 X 1.00 X .25
NUT, 3/4-16 HEX NYLON LOCK
BOLT-3/4-16 X 3 GD8 CZ
NUT, 3/4-16 HEX JAM
SHOCK / SPRING ASSEMBLY, OE22375
BOLT, 3/8-16 X 2-1/4 GD5 CZ
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 2 GD5 CZ
SEAL, GREASE
BEARING, TAPERED ROLLER, 1
WASHER, 3/4 SAE
WASHER, BELLEVILLE - 1.500 X .755
NUT, 3/4-16, HEX JAM NYLON LOCK
CAP, LOW PROFILE, STEEL
BOLT, 1/4-28 X 1/2, GD5 CZ
GREASE FITTING, 1/4-28 STRAIGHT
WELD, CASTER YOKE - RED (52" Models)

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

TP 400-5104803-A-2Z-F



Rear Bumper & ROPS Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304206

8
® v )
\\ | - =l .\“...‘. ’/ .. % <
The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 6 TP 400-5104803-A-2Z-F



Rear Bumper & ROPS Group
REFNO PARTNO.  QTY. DESCRIPTION

1 - 1 ROPS, 1S2600 (Call 1-800-933-6175 ex.707 for ROPS service)
2 5413801B 1 WELD, BUMPER, 1S2600 - RED
3 5023484 8 PLUG, PANEL, 1.25 - BLACK
4 5100139 1 SEAT BELT, RETRACTING - ASSM
5 5410295A 2 BAR, MOUNT, SEAT BELT, IS700Z - BLK
6 5025158 12 WASHER, 1/2 SAE
7 5025396 12 NUT, 1/2-13 HEX NYLOCK FLANGE
8 5025017X10 6 BOLT, 1/2-13 X 1-1/4 GD5 CZ
9 5100267 2 SCREW, 1/2-13 X 1.00, SHCS
10 5025017X28 4 BOLT, 1/2-13 X 3-1/2 GD5 CZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 7 TP 400-5104803-A-2Z-F



Seat & Kick Plate Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

- ~ 5304207
13
_/
b N
14

15

Seat Replacement Parts
27 - Seat Back Cover

28 - Seat Cushion Cover
29 - Arm Rest Assembly
30 - Arm Rest Pad

31 - Track Kit

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 8 TP 400-5104803-A-2Z-F



Seat & Kick Plate Group

REFNO PARTNO. QTY. DESCRIPTION

1 54137928 1 PLATE, FRONT FLOOR, I1S2600Z - RED
2 5600912 1 ASSM, SEAT PLATE W/ DECALS, 1S2600Z-DOM (5413790B)(USA Models Only)
3 54107628 1 PLATE, FLOOR, REMOVABLE, 1S2000 - RED
4 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE
5 5025392 11 NUT, 5/16-18 HEX NYLOCK FLANGE
6 1670578 1 KNOB-INT THR .312-18 4-ARM 2.12WD 1.06LG
7 1931337 1 BOLT-RD HD SH SQ NK 5/16-18X1.500 G5 YZ
8 80003675 1 NUT, 5/16-18, HEX, CNTR LK,ZINC PHOS/OIL
9 197546 10  MNT, VBRTN, RBBR

10 5025156 2 WASHER, 3/8 SAE

11 5025013X44 2 BOLT, 3/8-16 X 5-1/2 GD5 CZ

12 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE

13 5101333 1 SAFETY WALK, FLOOR PLATE, S50X, 10X16

14 5101374 1 SAFETY WALK, FLOOR REST, 6.00 X 16.00

15 5104681 1 SEAT, CI3, SEAT'S INC. 2016

16 5025155 5  WASHER, 5/16 SAE

17 5021769 1 SWITCH, PLUNGER, N.C.

18 5410583A 1 WELD, SEAT SWITCH, IS700 - BLK

19 5025326 1 WASHER, .39 X 2.00 X X .14

20 5046586 1 SPACER, .38 X .50 X 5.06, CZ

21 5100356 1 SPRING, .688 ID X .130 WIRE DIA 4.25

22 5025401 1 WASHER, 3/8 USS

23 5025013X48 1 BOLT, 3/8-16 X 6 GD5 CZ

24 5025179X6 2 SCREW, #10-24 X 3/4 ROUND PHILLIPS

25 5025271 2 NUT, #10-24 HEX NYLON LOCK

26 5025011X8 5 BOLT, 5/16-18 X 1 GD5 CZ

27 5104681X1 1 BACK, COVER, CI3 SEAT (SV)

28 5104681X2 1 CUSHION COVER, CI3 SEAT (SV)

29 5104681X3 1 ARMASM, LH & RH, C13 SEAT (SV)

30 5104681X4 1 ARM PAD, CI3 SEAT (SV)

31 5104681X5 1 TRACKKIT, CI3 SEAT (SV)

32 5600937 1 ASSM, SEAT PLATE W/DECALS, 1S2600-CE (5413790B)(Export Models Only)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 9 TP 400-5104803-A-2Z-F



Fuel Supply Hose & Tank Replacement Parts Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304208

}5 |
".-\\\ | y .& - '--\’r. /r'
N I /
23 24 18 25 17 . |
25 18 24 23 25 17 24 26 i

i
R

23 24 18 25

|

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 10 TP 400-5104803-A-2Z-F



Fuel Supply Hose & Tank Replacement Parts Group

REF NO PART NO. QTY.

1 5050831X22P5 1
2 5102045X21 1
3 5050831X57P5 1
4 5102045X32 1
5 5102045X2 2
6 5102045X40 1
7 5102045X25P5 2
8 5050831X19 2
9 5102044 1
10 5050861X23P5 2
11 5102041 1
12 5020835 7
13 5022922 15
14 5100876 1
15 5021029 3
16 5102542 2
17 5021500 2
18 5101932 4
19 5025392 1
20 5025011X30 1
21 5025155 1
22 5102581 1
23 5025010X6 5
24 5025154 7
25 5025391 7
26 5025010X5 2
27 5104721 2
28 1726400 5
29 5100959 2
30 5102043 1
Footnotes

DESCRIPTION
HOSE, 1/4" FUEL, 22.50"
FUEL HOSE, 5/16 ID X 21.00
HOSE, 1/4" FUEL, 57.50"
FUEL LINE, 5/16 ID X 32.00 IN
FUEL LINE, 5/16 ID X 2.00 IN
FUEL HOSE, 5/16 ID X 40"
FUEL HOSE, 5/16 ID X 25.50
HOSE, 1/4" FUEL, 19.00"
FITTING, 5/16 X 5/16, 90 ELBOW DAPCO.
WIRE LOOM, 5/8 ID X 23.5"
FITTING, TEE, 5/16 HOSE
CLAMP, HOSE, EXTERNAL, 1/2 - RED
CLAMP, #4 HOSE, STAINLESS
1/4 BARBED TEE
TIE, SELF-LOCKING, 12"
GROMMET, 5/8 ID X 1/8 MATERIAL
CLAMP, VINYL INSULATED, 1.00
CLAMP, VINYL INSULATED, .625
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3-3/4 GD5 CZ
WASHER, 5/16 SAE
SPACER, .33 X .63 X .50, CZ
BOLT, 1/4-20 X 3/4 GD5 Cz
WASHER, 1/4 SAE
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT-1/4-20 X 5/8 GD5 CZ
FITTING, 5/16 FUEL SHUT-OFF (SV)
BUSHING-FUEL TANK RED RUBBER (SV)

FITTING, DAPCO, 3/8" 90 ELBOW DAPCO (SV)
FITTING, 5/16 X .40, 90 ELBOW DAPCO (SV)

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

11

TP 400-5104803-A-2Z-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304209

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 12 TP 400-5104803-A-2Z-F



Fuel Tank & Mount Group

REF NO PART NO. QTY.
5104665
5104666
5401095B
5104414
5025386
5025292
5025170
5025011X6
5022917
5022917X1

O© 0N OB~ WN P

N N 0O 0 00 NNPREL B

Iy
o

Footnotes

DESCRIPTION
TANK, FUEL, LH, 1S2600
TANK, FUEL, RH, 1S2600
BADGE, 1S2000 - IS3000 - RED
FUEL CAP, 3.5", NON VENTED, DIESEL (GRN)
SCREW, #10-24 X 3/8 ALLEN BHBZ
WASHER, 5/16 F436 FLAT
WASHER, 5/16 LOCK CZ
BOLT, 5/16-18 X 3/4 GD5 CZ
GAUGE, FUEL, 12
GROMMET, FUEL GAUGE

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

13

TP 400-5104803-A-2Z-F



Instrument Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304223

Key Switch Replacement Parts
5304457

16 - Key, Ignition Switch

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 14 TP 400-5104803-A-2Z-F



Instrument Control Panel Group
REFNO PARTNO.  QTY. DESCRIPTION

1 5025299X4 3 SCREW,ALLEN HEAD 1/4-20X.500 ZINC PHOS
2 5102962 1 IGNITION SWITCH, SEALED
3 5022180 1 SWITCH, BLADE ENGAGEMENT
4 - 1 *HOUR METER, ASSEMBLY (5409263)
5 5022222 1 RING, SWITCH RETAINER
6 5023452 2 LIGHT, WARNING, 22MM RED
7 5023451 1 LIGHT, GLOW PLUG, 22MM AMBER
8 1709188 1 PLUG, .820X1.44 HOLE, BLACK PLASTIC
9 5023393 1 GAUGE, WATER TEMPERATURE
10 5104606 1 CABLE, THROTTLE, 70"
11 5104714 1 LEVER, THROTTLE, HEAVY DUTY, 1S2600
12 5025179X6 2 SCREW, #10-24 X 3/4 ROUND PHILLIPS
13 5025271 2 NUT, #10-24 HEX NYLON LOCK
14 5414193A 1 PANEL, CONTROL, 1S2600Z - BLK
15 5046360X1 1 THROTTLE CONTROL HANDLE/KNOB (SV) (SV)
16 5102962X1 1 KEY SET, IGNITION SWITCH, YANMAR, 3 POS (SV) (SV)
17 5025010X12 1 BOLT, 1/4-20 X 1-1/2 GD5 CZ
18 5025154 1 WASHER, 1/4 SAE
19 5103922 1 MODULE,DCK SHUT OFF W/DELY,175/2500/5100
20 5025391 1 NUT, 1/4-20 HEX NYLOCK FLANGE
21 5022269 1 O-RING, 7/8 ID X 1/16 W
22 - 1 PLATE, THROTTLE STOP (5412643) (CE Models Only)
Footnotes

* When replacing this hour meter, please call our service department at 1-800-933-6175 ext. 709

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 15 TP 400-5104803-A-2Z-F



Engine & PTO Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5304210

The above parts group applies to the following Mfg. Nos.:

5901475

5901476

5901477

TP 400-5104803-A-2Z-F

16

© Copyright 2016 Briggs and Stratton. All Rights Reserved.



Engine & PTO Group

REF NO

O© 0N OB~ WN P

NNNNNRRRPRRRERRRRR R
EWNRPROOWWM~NOUDMWNIEO

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Footnotes

PART NO.
5413882B
5413883A
5413838B
5104167
5104710
5413835A
5103789
5104575
5104572
5101826
5103787
5050407X10
5102866
5025585
5025359
5025598
5025599
5025428
5411148A
5025355
5025011X8
5025392
5104084

5047380
5047381
5025013X24
5025394
5025237X25
5025156
5414166A
5043636
5025558
5044617
1931337
5025139
5025170
5025249
5022901
5025179X6
5025271

QTY.

NP RRPRRPRRRPRPEPRRPRRRERER

[EnY
w

A OO U P R B P

P PR UORPRRREPIMNRLPRERREROOOGCOUMLD

DESCRIPTION
WELD, CLUTCH ANCHOR PLATE BRACKET - RED
PLATE, CLUTCH ANCHOR - BLK
WELD, ENGINE MOUNT, 1S2600Z - RED
ENGINE, YANMAR,.993 L,MODEL 3TNM74F-SAFS
MUFFLER, YANMAR 3TNM74F, 1S2600
SHAFT, STUB, 1S2600Z
SPRING ANCHOR, YANMAR ENGINE, 2600 - BLK
PULLEY, C-SEC, V-IDLER, 6.25"ODX3/8ID
PULLEY, 4.750D X 1"BORE, ZP
CLUTCH,WARNER, 200FT-LB, 1.0"
SPACER, .39 X 1.00 X 1.47
SHIELD, BEARING PULLEY, 3/8ID, CZ
KEY, 1/4 SQ X 1-1/4
BOLT, CRANKSHAFT, 7/16-20 X 3, GD8
BELLEVILLE WASHER 1.1875 X .442 X .089
BOLT, M10-1.5 X 16 MM GD8.8
SOC SET SCREW, M10-1.5 X 50, SS, CAP PT
HEX NUT, FLG, M10-1.5 SER CZ, NO SEALER
NUT, M10-1.5, NYLON INSERT
PLATE, THROTTLE, 1S2600 3TNM74F - BLK
NUT, M8-1.25 SERR. FLANGE, CZ
BOLT, 5/16-18 X 1 GD5 CZ
NUT, 5/16-18 HEX NYLOCK FLANGE

ISO MOUNT, 215 LBS, YELLOW, 60272-1 (One ISO mount included both the top

and bottom piece)

SPACER, .38 X .62 X 1.62

WASHER, .39 X 2.50 X .125

BOLT, 3/8-16 X 3 GD5 CZ

NUT, 3/8-16 HEX NYLOCK FLANGE

BOLT, M8-1.25 X 25MM GD8.8

WASHER, 3/8 SAE

MOUNT, CLUTCH ANCHOR- BLK

CLUTCH ANCHOR PAD

CLAMP, VINYL INSULATED, 1.00
WASHER, .34 X 1.25 X 10 GA

BOLT-RD HD SH SQ NK 5/16-18X1.500 G5 YZ
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
WASHER, 5/16 LOCK CZ

BOLT, M8-1.25 X 20MM GD8.8

CLAMP, CONDUIT

SCREW, #10-24 X 3/4 ROUND PHILLIPS

NUT, #10-24 HEX NYLON LOCK

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

17

TP 400-5104803-A-2Z-F



Engine & PTO Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

5304210

The above parts group applies to the following Mfg. Nos.:

5901475

5901476

5901477

TP 400-5104803-A-2Z-F

18

© Copyright 2016 Briggs and Stratton. All Rights Reserved.



Engine & PTO Group
REF NO PART NO. QTY. DESCRIPTION

42 5025329 2 BOLT, M10 X 25MM GR 8.8

43 5025155 5 WASHER, 5/16 SAE

44 5102559 1 HOSE, OIL DRAIN, 24HP YANMAR

45 5102570 1 FITTING, #8JIC - M16X1.5, ELBOW
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 19 TP 400-5104803-A-2Z-F



Engine SERVICE PARTS - Yanmar 3TNM74F

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

These service parts fit these engines: 5103874
3TNM74F-SAFS
Item # Description Fits Model
3TNM74F-SAFS
1 3 BOND ADHESIVE X
2 ASSY, FUEL FILTER X
3 FAN BLADE X
4 WATER SENSOR SWITCH X
5 OIL SENDER SWITCH X
6 STRAINER, FUEL OIL, IN-LINE / STRAIGHT ON TOP, 90 ON BOTTOM X
7 ELEMENT, FUEL FILTER X
8 CUP, FUEL FILTER X
9 RETAINING RING X
10 BELT X
11 THERMOSTAT / WITH GASKET X
12 STOP SOLENOID - FUEL SOLENOID X
13 PUMP ASSY, FUEL FEED X
14 OIL FILTER - FILTER ASSY, D68XL65 X
15 WATER PUMP ASSY. X
16 ALTERNATOR/GENERATOR X
17 HEAD GASKET SET X
18 GASKET, WATER PUMP X
19 GASKET, WATER PUMP X
20 GLOW PLUG X
21 STARTER X
22 OIL PAN W/ DRAIN PLUG X

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. Al Rights Reserved. 20

TP 400-5104803-A-2Z-F



Engine SERVICE PARTS - Yanmar 3TNM74F
REF NO PART NO. QTY. DESCRIPTION

1 5101555X8 1 3 BOND ADHESIVE (977770-1207F)
2 5101555X1 1 ASSY, FUEL FILTER (129053-55621)
3 5101555X12 1 FAN BLADE (119717-44740)
4 5101555X13 1  WATER SENSOR SWITCH (121250-44901)
5 5101555X14 1 OIL SENDER SWITCH (114250-39450)
6 5101555X17 1 STRAINER, FUEL OIL, IN-LINE / STRAIGHT ON TOP, 90 ON BOTTOM (129052-
55630)
7 5101555X19 1 ELEMENT, FUEL FILTER (119810-55650)
8 5101555X20 1 CUP, FUEL FILTER (129107-55510)
9 5101555X21 1 RETAINING RING (110250-55610)
10 5101555X5 1 BELT (25132-003500)
11 5101555X6 1 THERMOSTAT / WITH GASKET (119717-49800)
12 5101555X9 1 STOP SOLENOID - FUEL SOLENOID (119653-77950)
13 5101985X20 1 PUMP ASSY, FUEL FEED (119225-52102)
14 5102150X1 1 OILFILTER - FILTER ASSY, D68XL65 (119305-35151)
15 5102150X12 1 WATER PUMP ASSY. (119025-42000)
16 5103874X4 1  ALTERNATOR/GENERATOR (119751-77200)
17 5103874X7 1 HEAD GASKET SET (119C10-01330)
18 5102150X11 1 GASKET, WATER PUMP (119515-42020)
19 5103874X12 1 GASKET, WATER PUMP (119025-42030)
20 5103874X16 1 GLOW PLUG (119717-77801)
21 5103874X3 1 STARTER (119515-77010)
22 5103874X18 1 OIL PAN W/ DRAIN PLUG (119025-01760)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 21 TP 400-5104803-A-2Z-F



Radiator & Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304219

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 22 TP 400-5104803-A-2Z-F



Radiator & Accessories Group
REFNO PARTNO.  QTY. DESCRIPTION

1 5101985X4 1 BOTTLE, COOLANT OVERFLOW (SV)
2 5101985X14 1 CLAMP, COOLANT OVERFLOW (SV)
3 5023131 3 MOUNT, ISO, BOTTOM, RAD 5000Z-DIESEL
4 5104277 1 SCREEN, RADIATOR, 1S2600Z
5 5413842A 1 WELD, FAN SHROUD, 1S2600Z - BLK
6 5413910A 1 PLATE, UPPER RADIATOR MOUNT,IS2600 - BLK
7 5413938A 1 WELD, SCREEN MOUNT - BLK
8 5103918 1 RADIATOR, .993 YANMAR ENGINE, 3TNM74F
9 5413932A 1 BRACKET, RADIATOR, TOP - BLK

10 5413909A 1 PLATE, LOWER SEAL MOUNT, 1S2600 - BLK

11 5414395A 1 WELD, BRKT, RAD, LOWER, 2600 - BLK

12 5104633 1 HOSE, RAD, UPPER, 1S2600

13 5104634 1 HOSE, RAD, LOWER, 1S2600

14 5104698 1 HOSE, AIR FILTER, 1S2600Z

15 5104711 1 GUARD, AIR FILTER, 1S2600

16 593754 1 CAP, RAIN ASSY

17 807213 1 BRACKET, AIR CLEANER ASSY -5

18 809218 1 5" AIR CLEANER ASSEMBLY

19 5023448 1 CLAMP, SS HOSE 2-3/4

20 5025621 2 CLAMP, SS, HOSE, 2-1/2"

21 5023447 2 CLAMP, SS HOSE, 1-3/4

22 5025620 2 CLAMP, SS, HOSE, 2-1/4"

23 5025292 2 WASHER, 5/16 F436 FLAT

24 5025011X10 2 BOLT, 5/16-18 X 1-1/4 GD5 CZ

25 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE

26 5100548 3 WASHER, .390 X 1.50 X .109, CZ

27 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE

28 5025013X16 1 BOLT, 3/8-16 X 2 GD5 CZ

29 5050926X21P5 1 SEAL, WIPER, CLIP ON, 21.50

30 5050926X18P5 3 SEAL, WIPER, CLIP ON, 18.50

31 5050926X16 2 SEAL, WIPER, CLIP ON, 16.00

32 5025337 2 WASHER, 5/16 USS

33 5025155 2 WASHER, 5/16 SAE

34 5025011X8 2 BOLT, 5/16-18 X 1 GD5 CZ

35 5025154 14 WASHER, 1/4 SAE

36 5025010X5 9 BOLT-1/4-20 X 5/8 GD5 CZ

37 5025010X6 5 BOLT, 1/4-20 X 3/4 GD5 CZ

38 5022665 14 BODY CLIP, 1/4-20 X 1/2 DEEP

39 5021029 2 TIE, SELF-LOCKING, 12"

40 5020835 2 CLAMP, HOSE, EXTERNAL, 1/2 - RED

41 - 1 HOSE, RADIATOR TO OVERFLOW BOTTLE (Obtain through Yanmar Parts

Dealer)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 23 TP 400-5104803-A-2Z-F



Radiator & Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304219

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 24 TP 400-5104803-A-2Z-F



Radiator & Accessories Group

REF NO PART NO. QTY. DESCRIPTION
42 841238 1 ELEMENT ASSEMBLY (Internal)
43 841237 1 ELEMENT ASSEMBLY (External)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 25 TP 400-5104803-A-2Z-F



Gearbox Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304210A

20

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 26 TP 400-5104803-A-2Z-F



Gearbox Drive Group
REFNO PARTNO.  QTY. DESCRIPTION

1 5025441 1 EYE BOLT,3/8-16X4.13,2.33THRD,.75EYE,CZ
2 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
4 5104533 1 GEARBOX, RIGHT ANGLE
5 5025165 1 WASHER-3/8 FENDER
6 5101448 1 SPACER, .38 X .50 X .38, CZ
7 5025013X10 1 BOLT, 3/8-16 X 1-1/4 GD5 CZ
8 5104625 1 PULLEY, FLAT IDLER, 5"OD X 2"W X .51D
9 5020819 1 BUSHING, TAPERED HUB
10 5102067 2 PULLEY, DOUBLE, DH4600, 5.95 OD TAPERED
11 5104379 2 SPACER, IDLER ARM, 1/2 X 2.25
12 5104383 2 BEARING, 6203-1/2", SEALED
13 5104381 1 SPACER, .510 X .750 X 1.749, CZ
14 5414009A 1 WELD,TENSION ARM,2600 POWER HEAD BLT-RED
15 5022847 1 SPRING-EXT, 1.04 ODX6.935LGX.148WR, BLK
16 5025017X36 1 BOLT, 1/2-13 X 4-1/2 GD5 CZ
17 5101646 1 TAPER LOCK BUSHING, HQ-1-1/8"
18 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE
19 5025011X8 4 BOLT, 5/16-18 X 1 GD5 CZ
20 5025011X6 4 BOLT, 5/16-18 X 3/4 GD5 CZ
21 5025155 8 WASHER, 5/16 SAE
22 5025010X8 4 BOLT, 1/4-20 X 1 GD5 CZ
23 5050407X10 2 KEY, 1/4 SQ X 1-1/4
24 5025017X22 1 BOLT, 1/2-13 X 2-3/4 GD5 CZ
25 5045023 1 SPACER, .52 X 1.00 X .44, CZ
26 5025158 1 WASHER, 1/2 SAE
27 5104574 1 BELT, B-SEC, DOUBLE, BANDED, 41" EL
28 5025292 1 WASHER, 5/16 F436 FLAT
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 27 TP 400-5104803-A-2Z-F



Transaxle Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Connects to mount 5304211
on frame of unit.

\

O

14

Stationary
Idler Pulley

Adjustable
Idler Pulley 2

Crankshaft
Pulley

Transaxle
Pulleys

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 28 TP 400-5104803-A-2Z-F



Transaxle Drive Group
REF NO PART NO. QTY. DESCRIPTION

1 5101794 1 PULLEY, IDLER, 5" OD, 1"FACE, 5.75 FL
2 5104583 1 BELT, B-SEC, 143.75"EL, ARAMID, WRPD
3 5102093 1 PULLEY-IDLER-V, 5.830B, .38ID, .94W, STL
4 5101162 1 SPACER, .52 X 1.00 X .56, PM, CZ
5 5103789 1 PULLEY, C-SEC, V-IDLER, 6.25"ODX3/8ID
6 5103262 2 SPACER, IDLER ARM, 1/2, PM
7 5103812 1 SPACER, .52 X .84 X 1.53, PM
8 5100632 1 SPRING-EXT, 1.250D X 9.3LG X .142WR, BLK (Coil-to-coil spring length: 7")
9 5101103 1 SHIELD, PULLEY BEARING, CZ
10 5103787 2 SHIELD, BEARING PULLEY, 3/8ID, CZ
11 5412787A 1 WELD, IDLER ARM, PUMP DRIVE, 6.38 - BLK
12 7078243 2 BEARING, BALL, AXLE
13 5025017X40 1 BOLT-1/2-13 X 5 GD5 CZ
14 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5021811 1 EYE BOLT, 3/8-16 X 8, 3THRD, 1EYE, CZ
16 5025128 1 NUT, 3/8-16 HEX SERRATED FLANGE
17 5044960 2 SPACER, .39 X 1.00 X .25, PM, CZ
18 5025013X22 1 BOLT, 3/8-16 X 2-3/4 GD5 CZ
19 5025293 1 WASHER, 3/8 GD.9 FLAT
20 5046860 1 SPACER, .39 X 1.00 X .50, PM, CZ
21 5025165 1 WASHER-3/8 FENDER
22 5025013X18 1 BOLT, 3/8-16 X 2-1/4 GD5 CZ
23 5025396 1 NUT, 1/2-13 HEX NYLOCK FLANGE
24 5025158 1 WASHER, 1/2 SAE
25 5025156 1 WASHER, 3/8 SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 29 TP 400-5104803-A-2Z-F



Motion Control - Control System

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304212L

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 30 TP 400-5104803-A-2Z-F



Motion Control - Control System

REF NO PART NO. QTY.

1 5410271A 2
2 5103704 2
3 5104053 2
4 5411301A 2
5 5104493 4
6 5025011X10 12
7 5025100 4
8 5104494 4
9 5025392 8
10 5104703 2
11 5102599 2
12 5025011X20 2
13 5025013X20 2
14 5025146X12 2
15 5025394 8
16 5046860 2
17 5103718 2
18 5025165 2
19 5103676 2
20 5102003 4
21 5103784 4
22 5103672 4
23 5410268 2
24 5411375A 2
25 5025356 4
26 5103705 2
27 5025033 4
28 5023212 4
29 5025440 4
30 5025015X8 2
31 5025125 2
32 5025013X8 2
Footnotes

DESCRIPTION
PLATE, CONTROL SYSTEM LOCK - BLK
PAD, .77 X 3.50 X .25, POLYURETHANE
ROD, 5/16-24 RH & LH, 8.75" CZ
PLATE, CONTROL MOUNT - BLK
BALL JOINT 5/16-24 RH FEMALE BRONZE RACE
BOLT, 5/16-18 X 1-1/4 GD5 CZ
NUT, 3/8-16 HEX SIDE LOCK
BALL JOINT 5/16-24 LH FEMALE BRONZE RACE
NUT, 5/16-18 HEX NYLOCK FLANGE
ROD, HYDR LINKAGE, 18.00
SPACER, .33 X .63 X 1.25, PM, CZ
BOLT, 5/16-18 X 2-1/2 GD5 CZ
BOLT, 3/8-16 X 2-1/2 GD5 CZ
BOLT, 3/8-16 X 1-1/2, CARRIAGE, GD5, CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
SPACER, .39 X 1.00 X .50, PM, CZ
PIVOT, CONTROL SYSTEM
WASHER-3/8 FENDER
SPACER, .39 X .55 X .38, PM, CZ
BEARING, .375" ID X .875" OD X .341" THK
WAVE WASHER, 1/2"ID X 087"0OD X .01 THK.
PAD, CONTROL SYSTEM
PLATE, CONTROL SYSTEM ARM - HT
LINK, CONTROL SYSTEM ARM, 1S2100 - BLK
BOLT, 3/8-16 X 3/8, 1/2 SHOULDER
SPACER, .39 X .75 X .69, PM, CZ
NUT, 5/16-24 HEX
NUT, 5/16-24 HEX, LH
WASHER, 1/2 GD9 CZ
BOLT, 7/16-14 X 1 GD5
NUT, 7/16-14 HEX
BOLT, 3/8-16 X 1 GD5 CZ

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

31

TP 400-5104803-A-2Z-F



Motion Control - Handles & Dampeners

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304212V

1- PLATE, NEUTRAL LOCK, RH - BLK
34 - WELD, HANDLE MOTION CONTROL RH - BLK
38 - WELD, CONTROL SHAFT, RH - BLK

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 32 TP 400-5104803-A-2Z-F



Motion Control - Handles & Dampeners

REF NO

O© 0N OB~ WN P

W WWWwwWowWwowWwwOwRNNNNNNNNNNRERERREPRRRERERPRR
XN RN WONP,POOONOOAREWNRL,O®©®OOWNO®UOMNOWRNNLERO

Footnotes

PART NO.
5411452A
5411451A
5409984A
5025155
5401248
5025431
80003531
80003579
5025391
5025011X6
5025327
5025096
5025139
5025127
5025156
5025055X10
5025055X14
5025392
5025013X14
5025013X8
5025394
5023260
5025210
5022645
5414116B
5021499
5010546
5100947
5104375
5101307
5022068
5047004A
5400636A
5400637A
5100940
5021098
5411446A
5411445A

QTY.

1
1

Nb-bm-bco-b@-b-h#-bl\)s

[EnY
N

P P NMNNPFPRFRPDNMNBABDNMNMNMNNMNENMNNMNDDASSDS

DESCRIPTION
PLATE, NEUTRAL LOCK, RH - BLK
PLATE, NEUTRAL LOCK, LH - BLK
BRACKET, SWITCH MOUNT - BLK
WASHER, 5/16 SAE
GUARD, RUBBER MOTION CONTROL
PUSH RIVET (TREE TYPE), BLACK
SCREW, 5/16-18x0.750, GR5, WHIZ-LOCK, ZC
BOLT,1/4-20X.75,GR5,RH SH SQ NK,ZNC/CLR
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 3/4 GD5 CZ
BOLT, 3/8-16 X 1-1/4 SHCS
NUT, 3/8-16 HEX NYLON LOCK
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
WASHER, 3/8 SAE
BOLT, 5/16-18 X 1.25" GD 5 TFL
BOLT- 5/16-18 X 1-3/4 GD5 TFL
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1-3/4 GD5 CZ
BOLT, 3/8-16 X 1 GD5 CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BUSHING, FLANGE 3/8ID X 7/8 LONG
PIN, HAIR, .0915 X 1-7/8
SPRING, REVERSE RETURN
WELD, BATTERY BOX - RED
BEARING, FLANGE
COLLAR, 3/8 SET
ROD, NEUTRAL RETURN, CZ
FLANGED BUSHING, 3/8IDX.630DX.8125FL
10MM BALL STUD, 5/16-18 X 3/4 THDS
GRIP, FOAM, 3/4 ID, 16 LONG
MOUNT, CONTROL ARM - BLK
WELD, HANDLE MOTION CONTROL LH - BLK
WELD, HANDLE MOTION CONTROL RH - BLK
DAMPENER, CONTROL,#(P6709/P3610)
BEARING, 3/4" FLANGED, BRONZE
WELD, CONTROL SHAFT, LH - BLK
WELD, CONTROL SHAFT, RH - BLK

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

33

TP 400-5104803-A-2Z-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304213
5304522

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 34 TP 400-5104803-A-2Z-F



Hydraulic Group

REF NO PART NO. QTY.

1 5104385 1
2 5104386 1
3 5414173A 1
4 5414174A 1
5 5101998 2
6 5025535 8
7 5025154 4
8 5025010X6 4
9 5025391 4
10 5025155 4
11 5025011X8 4
12 5025392 4
13 5050933X1P75 2
14 5022634 2
15 5022603 2
16 7073238 2
17 5021164 4
18 5021392 2
19 5050857X18 2
20 5104436 2
21 5023202 2
22 5025201X6 2
23 5100778X1 2
24 5104388 1
25 5104389 1
Footnotes

DESCRIPTION
TRANSAXLE, ZT4400, RH, 1710-1057R L-AXLE (61" Models)
TRANSAXLE, ZT4400, LH, 1710-1057L L-AXLE (61" Models)
MOUNT, HYDRO RES, RH - BLK
MOUNT, HYDRO RES, LH - BLK
HYDRO TANK, HYDRO-GEAR 71938, 1 LITER (Tank and Cap)
BOLT, 1/2-13 X 1-1/4, SF, PLT W/PATCH
WASHER, 1/4 SAE
BOLT, 1/4-20 X 3/4 GD5 CZ
NUT, 1/4-20 HEX NYLOCK FLANGE
WASHER, 5/16 SAE
BOLT, 5/16-18 X 1 GD5 CZ
NUT, 5/16-18 HEX NYLOCK FLANGE
HOSE, 5/8, PUSH-LOCK, 1.75"
FITTING, #10 O-RING X #8 JIC, STR
FITTING 90 DEG JIC TO HOSE #8
(C) FITTING, DAPCO 1/2
CLAMP, #10 HOSE, STAINLESS
CLAMP, #6 HOSE, STAINLESS
HOSE, 1/2" PUSH-ON, 18.00"
ARM, TRANSAXLE RELEASE, ZT4400
WASHER,WAVE,M10
PIN, COTTER, 3/32 X 3/4
RESEVOIR CAP (SV)(Cap Only)
TRANSAXLE, ZT4400, RH, 1710-1024R (52" Models)
TRANSAXLE, ZT4400, LH, 1710-1024L (52" Models)

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

35

TP 400-5104803-A-2Z-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304215

19

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 36 TP 400-5104803-A-2Z-F



Parking Brake Group

REF NO PART NO. QTY. DESCRIPTION
1 5414393A 1 LINK, BRAKE LOCK, RH, 1S2600Z - BLK
2 5414150B 1 MOUNT, BRAKE CABLE - RED
3 5414144A 1 LINK, BRAKE, 1S2600 - BLK
4 5414142A 1 WELD, BRAKE SHAFT, 1S2600 - BLK
5 54141148B 1 PLATE, BRAKE STOP - RED
6 5413575A 1 PLATE, BRAKE ARM, 1S2100 - BLK
7 5413066A 1 WELD, BRAKING MOUNT, 2100 - BLK
8 5021098 2 BEARING, 3/4" FLANGED, BRONZE
9 5025013X6 4 BOLT, 3/8-16 X 3/4 GD5 Cz
10 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
11 5042134 2 SPACER, .32 X .75 X 1.06, PM
12 5025155 7 WASHER, 5/16 SAE
13 5025011X14 3 BOLT, 5/16-18 X 1-3/4 GD5 CZ
14 5025392 11 NUT, 5/16-18 HEX NYLOCK FLANGE
15 5025154 4 WASHER, 1/4 SAE
16 5025010X6 4 BOLT, 1/4-20 X 3/4 GD5 CZ
17 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
18 5101280 1 SWITCH, LOW PROF, NC/NO
19 5101038 1 GRIP, FOAM, 3/41D X 6 X .187
20 5025011X10 1 BOLT, 5/16-18 X 1-1/4 GD5 CZ
21 5023157 1 BOLT, 5/16-18 X 1 1/2 FLANGE
22 5025011X8 5 BOLT, 5/16-18 X 1 GD5 CZ
23 5025139 2 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
24 5025337 4 WASHER, 5/16 USS
25 5102463 2 SPACER, .33 X .50 X .25, PM, CZ
26 5104235 2 CABLE, PARKING BRAKE, 32"
27 5025011X12 1 BOLT, 5/16-18 X 1-1/2 GD5 CZ
28 5020047 2 COLLAR, 5/16 SET
29 5100385 2 SPRING, COMP. 1/2 ID X .140 WIRE X 3.25
30 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
31 5025539X7 1 PIN, CLEVIS, 5/16 X 7/8, CZ
32 5025203X6 1 PIN, COTTER, 1/8 X 3/4
33 5025127 3 NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
34 5103767 1 SPACER, .33 X .63 X .36, PM, CZ
35 5025055X12 1 BOLT, 5/16-18 X 1-1/2 GD5 TFL
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 37 TP 400-5104803-A-2Z-F



Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304224

12

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 38 TP 400-5104803-A-2Z-F



Rear Suspension Group

REF NO PART NO. QTY.

1 5414145B 1
2 5025013X16 2
3 5025013X28 2
4 5025394 2
5 5025396 2
6 5025488X52 2
7 5025158 2
8 5025392 2
9 5102701 2
10 5025594 2
11 5100194 2
12 5025165 4
13 5020095 2
14 5021541 4
15 5104704 2
16 5104060 2
17 5025100 2
Footnotes

DESCRIPTION
WELD, TRANS CARRIAGE, IS2600 - RED
BOLT, 3/8-16 X 2 GD5 CZ
BOLT, 3/8-16 X 3-1/2 GD5 CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 1/2-13 HEX NYLOCK FLANGE
BOLT, 1/2-13 X 6-1/2 GD8, CZ
WASHER, 1/2 SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
SPACER, .34 X 1.54 X .25, PL
SCREW, 5/16-18X1, PHILLIPS HD. BZ
SPACER, .52 X 1.00 X 5.00
WASHER-3/8 FENDER
GREASE FITTING, 1/4-28 STRAIGHT
BUSHING, FLANGE
SPACER, .39 X 2.00 X 1.35, PM
SHOCK / SPRING ASSEMBLY, OE22376
NUT, 3/8-16 HEX SIDE LOCK

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

39

TP 400-5104803-A-2Z-F



Deck Lift Group - Foot Pedal & Linkages

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304216

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 40 TP 400-5104803-A-2Z-F



Deck Lift Group - Foot Pedal & Linkages

REF NO PART NO.

1 5104262

2 5401665A
3 5401664A
4 5100634

5 5414141B
6 5410315A
7 5410317A
8 5413901B
9 5413902B
10 5023343
11 5025443
12 5100548
13 5101161
14 5025212X4
15 5023498
16 5104700
17 5020441
18 5103758
19 5025089
20 1702779
21 5045178
22 5104004
23 5100520
24 5020095
25 5023355
26 5100380
27 5021811
28 5025203X6
29 5025034
30 5025096
31 5025017X26
32 5025440
33 5025056
34 5025017X14
35 5025017X20
36 5403925A
37 5025013X22
38 5025156
39 5025394
40 5025010X5
41 5025288

Footnotes

QTY.

NNR PR MNRER R

=

NN OO BENWEBAEMBEBDNMNDNDNMNDNDNDNMNDNDNMNMNNPMOON BDAENRERPPRFRPERPOO

DESCRIPTION
PEDAL, RUBBER
WELD, REAR LIFT - RH - BLK
WELD, REAR LIFT - LH - BLK
PIVOT BLOCK, PLASTIC
WELD, DECK LIFT SHAFT - RED
WELD, DECK HEIGHT LINK, IS700 - BLACK
WELD, ROD DECK LIFT, IS700 - BLK
WELD, DECK LIFT LEVER, LH - RED
WELD, DECK LIFT LEVER, RH - RED
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
BOLT, 3/8-16 X 3/4, PLT W/PATCH
WASHER, .390 X 1.50 X .109, CZ
SPACER, .52 X 1.00 X .63, CZ
PIN, CLEVIS, 1/4 X 1/2, PLATED
PIN, HITCH, 1/2 X 2.00 OAL, YP
ROD, SUSPENSION LINK, 1S2600
COLLAR, 5/8 SPLIT
ROD, DECK LIFT, 19.25, CZ
NUT, 1/2-20 HEX JAM
JOINT-BALL .500-20 THD .500ID, CLR ZINC
SPACER, .52 X 1.00 X .75, CZ
ROD, 1/2-20 X 24.50
SPACER, .52 X 1.00 X .22, PM, CZ
GREASE FITTING, 1/4-28 STRAIGHT

SPRING-EXT, 1.00 ODX13.25LGX.177WR, BLK

ADJUSTER, DECK HANGER

EYE BOLT, 3/8-16 X 8, 3THRD, 1EYE, CZ
PIN, COTTER, 1/8 X 3/4

NUT, 3/8-16 HEX

NUT, 3/8-16 HEX NYLON LOCK

BOLT, 1/2-13 X 3-1/4 GD5 CZ
WASHER, 1/2 GD9 CZ

NUT, 1/2-13 HEX NYLON LOCK

BOLT, 1/2-13 X 1-3/4 GD5 CZ

BOLT, 1/2-13 X 2-1/2 GD5 CZ

PLATE, PIVOT BLOCK SUPPORT - BLK
BOLT, 3/8-16 X 2-3/4 GD5 CZ
WASHER, 3/8 SAE

NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT-1/4-20 X 5/8 GD5 CzZ

WASHER, 1/4 FENDER

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

41

TP 400-5104803-A-2Z-F



Deck Lift Group - Foot Pedal & Linkages

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304216

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 42 TP 400-5104803-A-2Z-F



Deck Lift Group - Foot Pedal & Linkages

REF NO
42
43
44
45
46
a7
48
49
50

Footnotes

PART NO.
5025391
5021880
5010213
5044673
5025158
5025017X22
5025396
5061569A
5025013X10

QTY.

2
1
1
1
1
1
3
1
2

DESCRIPTION
NUT, 1/4-20 HEX NYLOCK FLANGE
GRIP, FOAM, .475 X 4.35 X .095
SPRING-EXT, .740 ODX2.025LGX.072WR, BLK
SPACER, .52 X 1.00 X .88, PM, CZ
WASHER, 1/2 SAE
BOLT, 1/2-13 X 2-3/4 GD5 CZ
NUT, 1/2-13 HEX NYLOCK FLANGE
PEDAL, FOOT - BLK
BOLT, 3/8-16 X 1-1/4 GD5 CZ

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

43

TP 400-5104803-A-2Z-F



Deck Lift Group - Deck Hangers

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304216A

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 44 TP 400-5104803-A-2Z-F



Deck Lift Group - Deck Hangers

REF NO PART NO. QTY.

1 5413900A 4
2 5413899A 4
3 5025017X20 4
4 5025013X12 8
5 5104238 4
6 5103054 4
7 5102664 4
8 5025615 2
9 5025396 4
10 5025394 8
11 5025158 4
12 5025156 8
13 5025089 4
14 5025579 2
15 5020095 4
Footnotes

DESCRIPTION
BRACKET, INNER TRUNION MNT - BLK
BRACKET, OUTER TRUNION MNT - BLK
BOLT, 1/2-13 X 2-1/2 GD5 CZ
BOLT, 3/8-16 X 1-1/2 GD5 CZ
PIVOT, DECK LIFT TRUNION, GREASABLE
SPACER, .52 X .87 X 1.25,CZ
ADJUSTER, DECK LIFT, CZ
EYE BOLT, 1/2-20X6", 2.5"THRD,

NUT, 1/2-13 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/2 SAE

WASHER, 3/8 SAE

NUT, 1/2-20 HEX JAM

EYE BOLT, 1/2-20 X 4.25,1.88THRD,1EYE,CZ

GREASE FITTING, 1/4-28 STRAIGHT

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

45

TP 400-5104803-A-2Z-F



Deck Lift Group - Puller Bar

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

- / . | - 7 53042168

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 46 TP 400-5104803-A-2Z-F



Deck Lift Group - Puller Bar
REFNO PARTNO.  QTY. DESCRIPTION

1 5411858A 2 WELD, DECK STABILIZER, 1S2100Z - BLK

2 5025454 4 NUT, 5/8-18, HEX JAM

3 5102683 4 BALL JOINT, 5/8-18, MALE

4 5025281 5 WASHER, 5/8 SAE

5 5025019X16 4 BOLT, 5/8-11 X 2 GD5 CZ

6 5025403 4 NUT, 5/8-11 HEX NYLOCK FLANGE

7 5025293 4 WASHER, 3/8 GD.9 FLAT

8 5025013X8 4 BOLT, 3/8-16 X 1 GD5 CZ

9 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 47 TP 400-5104803-A-2Z-F



Hood & Shields Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304218

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 48 TP 400-5104803-A-2Z-F



Hood & Shields Group

REF NO PART NO. QTY.

1 5414153B 1
2 5413907B 1
3 5413908B 1
4 5413906B 1
5 5413958B 1
6 5413939B 1
7 5414018B 1
8 5414017B 1
9 5414476B 1
10 5414463B 1
11 197546 2
12 5022308 7
13 5101768 1
14 5025622 8
15 5025155 13
16 1723168 2
17 1726044 2
18 2860707 2
19 2171600 2
20 5025154 13
21 5025010X6 7
22 5025391 11
23 5025011X8 4
24 5025392 6
25 5025156 7
26 5025013X16 2
27 5022665 2
28 5025010X8 2
29 5025011X6 9
30 5025013X8 5
31 5025394 7
32 5025010X5 4
33 5023499 8
Footnotes

DESCRIPTION
WELD, HINGE MOUNT - RED
PLATE, LH HOOD SUPPORT, 1S2600 - RED
PLATE, RH HOOD SUPPORT, 1S2600 - RED
PLATE, CENTER HOOD SUPPORT, 1S2600 - RED
WELD, ENGINE COVER, REAR - RED
WELD, HOOD, 1S2600Z - RED
COVER, ENGINE SIDE, RH - RED
COVER, ENGINE SIDE, LH - RED
WELD, MUFFLER GUARD, 1S2600Z
GUARD, REAR BELT
MNT, VBRTN, RBBR
BODY CLIP, 5/16-18-7GA MATERIAL
SCOOP, HOOD, OUTFRONT MOWER
POP RIVET, 3/16" X .575"(.251-.375GP)BLK
WASHER, 5/16 SAE
HOOK-.125DIA WIRE GR CAT STRAP YELLOW
BINDING POST #8-32X.500 INT THR BLK
SCREW-HEX SERR FLNG LK # 8-32X0.375 YEL
STRAP, HOOD, BLACK RUBBER
WASHER, 1/4 SAE
BOLT, 1/4-20 X 3/4 GD5 CZ
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 1 GD5 CZ
NUT, 5/16-18 HEX NYLOCK FLANGE
WASHER, 3/8 SAE
BOLT, 3/8-16 X 2 GD5 CZ
BODY CLIP, 1/4-20 X 1/2 DEEP
BOLT, 1/4-20 X 1 GD5 CZ
BOLT, 5/16-18 X 3/4 GD5 CzZ
BOLT, 3/8-16 X 1 GD5 CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT-1/4-20 X 5/8 GD5 CZ
WASHER, #10 SAE

The above parts group applies to the following Mfg. Nos.:

5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

49

TP 400-5104803-A-2Z-F



Wheel & Tire Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Front Wheels & Tires

11

12 - Bearing, Race

5304217
5303582

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

50

TP 400-5104803-A-2Z-F



Wheel & Tire Group

REF NO
1
2
3

© 0N O O b

10
11
12
13
14
15
16
17
18
19

20
21
22
23
24

Footnotes

PART NO.
5023136
5022577
5023136X1

5022631SX2
5022631SX3
5103649
5103650
5103594
5025158
5025017X72
5025396
5022631SX4
5020601
5104029
5104029X1
5023364
5022631S
5022029X1
5022631SX1

5103648
5025017X64
5104412
5104412X1
5103887X1

QTY.

N

NN NN DRNDNNDRDN

=
o

N NN DNDNDN

N NDNDNDNDDN

DESCRIPTION
TIRE ASSM, 13 X 6.5 - 6, PNE / TB (61" Models)
TIRE, FRONT, 13 X 6.5 X 6 (SV)(61" Models)

WHEEL ASSEMBLY, FOR 13 X 6.5 X 6 TIRES (INCLUDES BEARING AND
SEALS) (SV)(61" Models)

BEARING, TAPERED CONE (SV)

GREASE SEAL (SV)

BEARING ADJUSTER, SPACER, 7.062 LG (61" Models)
NUT, BEARING ADJUSTER, AXLE

DEBRIS, COVER, CASTER WHEELS

WASHER, 1/2 SAE

BOLT, 1/2-13 X 9 GD5 CZ (61" Models)

NUT, 1/2-13 HEX NYLOCK FLANGE

BEARING, RACE (SV)

NUT, 1/2-20, FOR WHEEL BOLT SILVER
TIRE/WHEEL ASM, 24X12.00-12, TURF SMART (61" Models)
TIRE, 24X12.00-12, TURF SMART (SV)(61" Models)
WHEEL, 12 X 8.5 (SV)(61" Models)

TIRE ASSM, 13 X 5 - 6, PNE / TB (52" Models)

TIRE, 13 X 5.0 X 6 (SV)(52" Models Only)

WHEEL ASSEMBLY, FOR 13 X5 X 6 TIRES (INCLUDES BEARINGS AND
SEALS) (SV)(52" Models Only)

BEARING ADJUSTER, SPACER, 6.062 LG (52" Models)
BOLT, 1/2-13 X 8 GD5 CZ (52" Models)

TIRE/WHEEL ASM, 24X9.50-12, TURF SMART (52" Models)
WHEEL, 9.50-12 PR TURF SMART (SV)(52" Models)
WHEEL, 12 X 7, 5/45,1.3 OFFSET (SV)(52" Models)

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

ol TP 400-5104803-A-2Z-F



Decal Group - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304220

i DANGER

. Opeeatng on siopas can te Fazwoes
20 st 0t o coemel o vl vers
= o i or e e chane
- ik e e s e o 1

PINCH POINT
To avald injury from
Inaded spring, read

AWARNING
Amputation and -
Pinch Paint Hazard @
To avoid injury from =

rotating parts, stay clear
of parts and keep all shields 3
and guards in place. §

~

»To
T Spare Aurilery Cutch  Main
A 1sA 1sA 304

AVOID SERIOUS
HYDRAULIC OIL RESERVOIR INJURY OR

\\ Amputation and thrown objects hazard

= Keep hands and feet

m away from deck.
+ Do not operate mower =
q unless discharge chute #,.<
of entire grass catcher ---

is in its proper place.

\ e

Avoid serious
injury or death
The cperator’s manual is from rollover.
e ; |Donot operate
esid disponible en Espahol, H without the rollbar
installed and
operational.
12
A WARNING 13\

AWARNING

USE SAE 20W-50 MOTOR OIL

Belts & Blades

Tractor
Pump Drive Belt
Goarbox Drive Belt
52" Mower Deck
Deck Drive Belt
Mower Blade (Set)
61" Mower Deck

Deck Drive Balt
Mawer Blade (Set)

5104583
5104574

Elwa

DEATH FROM
ROLL OVER:
Keep roll bar in the
Faised position and
use sost bait

THERE B5 HO ROLL.
OVER PROTECTION
WHEN THE ROLL BAR
5 DOWN

Larwrer ths rofl bar only

5104058 Do MOT s seat belt
51017565 ‘whan the roll bar is

e

5104068
§1017558

Do MO jump ol it
ercrmat i

Pead and fobow all
operating instnctioes

4 CAUTION

ROLL OVER

PROTECTIVE

STRUCTURE
To maintain operator

protection and roll bar
cortification:

Asry aberution of the
Foll Bar st b
appved by th

manutacturer.

D0 HOT excesd the

The above parts group applies to the following Mfg. Nos.:

5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

52

TP 400-5104803-A-2Z-F



Decal Group - Safety & Operation
REFNO PARTNO. QTV. DESCRIPTION

1 5103595 1 DECAL, MAIN SAFETY
2 5061245 2 DECAL, PINCH POINT
3 7101665 2 DECAL, DANGER DO NOT OPERATE W/O DEFLECT
4 5103184 2 DECAL, WARNING, HAND IN BELT, ENG ONLY (Qty: 1 located by transmission
fans; Qty: 1 located by gearbox drive belt)
5 5103619 1 DECAL, MANUAL AVAIL IN SPANISH
6 5100683 2 DECAL, WARNING, ROLL BAR
7 5104434 1 DECAL, TRANSAXLE RELEASE, ZT4400
8 5104043 1 DECAL, FUSE LOCATION, 1S2100 (Located by the fuse block)
9 5100957 1 DECAL, HYDRAULIC OIL, SAE 20W50
10 5104712 1 DECAL, BELT & BLADE, 1S2600
11 5103720 1 DECAL, CUT HEIGHT, IS700/ZTS700
12 5104082 1 DECAL, WARNING, FOLDING ROPS (SV)
13 5100405 1 DECAL, WARNING, OVERHAND, ROPS (SV)
14 5104083 1 DECAL, CAUTION, FOLDING ROPS (SV)
15 5103307 1 DECAL, CONTROL PANEL, S2500Z, 3 POS IGN
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 53 TP 400-5104803-A-2Z-F



Decal Group - Brand & Model

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304221

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 54 TP 400-5104803-A-2Z-F



Decal Group - Brand & Model

REF NO
1

~N o o WN

Footnotes

PART NO.

5104724
5022813
5102210
5104759
5103799
5104751
5104752

QTY.

A

DESCRIPTION
DECAL, FERRIS LOGO, MEDIUM
DECAL, 61
DECAL, iCD CUTTING SYSTEM
DECAL, MODEL, 1S2600Z
DECAL, FERRIS, 2.23" X 11.39"
DECAL, TANK, MED, LH, FERRIS
DECAL, TANK, MED, RH, FERRIS

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

55

TP 400-5104803-A-2Z-F



Decal Group - Safety & Operation (Export Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304446

#T0
TS Spare Aurilery Cutch  Main
A 18A 18A A

HYDRAULIC OIL RESERVOIR

~

USE SAE 20W-50 MOTOR OIL

Belts & Blades

Tractor

Pump Drive Belt 5104583

Gearbox Drive Belt 5104574
52" Mower Deck

Deck Drive Belt 5104058

Mower Blade (Set) 51017565
61" Mower Deck

Deck Drive Belt 5104068
Mower Blade (Set) §1017558

The above parts group applies to the following Mfg. Nos.:
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 56 TP 400-5104803-A-2Z-F



Decal Group - Safety & Operation (Export Models)
REFNO PARTNO.  QTY. DESCRIPTION

1 5102627 1 DECAL, MAIN SAFETY, ANSI CE
2 5061246 2 DECAL, PINCH POINT, CE
3 7106109 2 DECAL, DISCHARGE SAFETY, EXPORT
4 5061042 2 DECAL, CE DANGER (Qty: 1 located by transmission fans; Qty: 1 located by
gearbox drive belt)
5 5102456 2 DECAL, FIRE ANSI EXPORT
6 5100685 2 DECAL, WARNING, ROLL BAR, CE
7 5104434 1 DECAL, TRANSAXLE RELEASE, ZT4400
8 5104043 1 DECAL, FUSE LOCATION, 1S2100 (Located by the fuse block)
9 5100957 1 DECAL, HYDRAULIC OIL, 20W50
10 5104712 1 DECAL, BELT & BLADE, 1S2600
11 5103720 1 DECAL, CUT HEIGHT, IS700/ZTS700
12 5100536 2 DECAL, SAFETY, CE ROPS (SV)
13 5100537 2 DECAL, SAFETY, CE ROPS, OBS (SV)
14 5101353 1 DECAL, HAND IN FLAME
15 5103307 1 DECAL, CONTROL PANEL, S2500Z, 3 POS IGN
16 5102000 1 DECAL, WARNING, HOT
17 5102628 1 DECAL, PARKING BRAKE SYMBOLS
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 57 TP 400-5104803-A-2Z-F



Electrical Components Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304214

- Secures to
rd .
{ engine block.
/

Maxi Fuse

25 Holder (#20)
\
I
! 29
%ures
PTO clutch
wire.
16
% 17
@
31
#———1 5
{ )/ . of f Top of
e o A" i engine.
~ e '
e ~
/// _ ' 36 - Wire Harness, Main, 1IS2600
~
~ -
~ - ' 5 37 - Wire Harness, Altitude/Solenoid, 1S2600

4

N2 7

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 58 TP 400-5104803-A-2Z-F



Electrical Components Group

REF NO PART NO. QTY.

1 5414655A 1

2 5101638 2

3 5022308 2
4 5025011X20 2

5 5025155 3

6 1722009 1

7 5414392 1

8 - 1

9 5022805 1
10 5414188B 1
11 5023310 1
12 5023394 1
13 5100980 2
14 5022665 2
15 5104604 1
16 5101589 2
17 5025557 1
18 5025010X6 6
19 5025154 6
20 5102248 1
21 5102249 1
22 5102250 1
23 5025059X8 1
24 5025179X6 8
25 5025271 9
26 5025391 4
27 5102945 1
28 5025179X4 1
29 5025430 1
30 5025558 1
31 5025494 1
32 5023263 2
33 5025355 1
34 5025420 1
35 5021029 8
36 5414396 1
37 5104691 1
38 5101280 1
39 5021769 1
40 -- 1

Footnotes

DESCRIPTION
CHANNEL, HOSE & WIRE - BLK
SPACER, .38 X .50 X 1.78
BODY CLIP, 5/16-18-7GA MATERIAL
BOLT, 5/16-18 X 2-1/2 GD5 CZ
WASHER, 5/16 SAE
STRAP-BLACK RUBB
ASSEMBLY, POS BATTARY CABLE, 1S2600
BATTERY-12VOLT 6CELL 500AMPS CCA
COVER, VINYL FUSEBLOCK
MOUNT, DRIVER MODULE - RED
MODULE, TIME DELAY
SENDER, WATER TEMPERATURE
RELAY, 12 VOLT, 50 AMP, N.O.
BODY CLIP, 1/4-20 X 1/2 DEEP
BATTERY CABLE, NEG
SWITCH, PLUNGER, NO, SINGLE POLE SNAP-IN
K-LOCK NUT, 5/16-18, CZ
BOLT, 1/4-20 X 3/4 GD5 CZ
WASHER, 1/4 SAE
FUSE HOLDER, MAXI
COVER, FUSE HOLDER, MAX
FUSE, MAXI, 40A
BOLT, 5/16-18 X 1, SELF-TAPPING
SCREW, #10-24 X 3/4 ROUND PHILLIPS
NUT, #10-24 HEX NYLON LOCK
NUT, 1/4-20 HEX NYLOCK FLANGE
MODULE, PRE-HEAT, 4 SECONDS
SCREW- #10-24 X 1/2 ROUND PHILLIPS
CLAMP, 5/16, DOUBLE, WIRE & TUBE
CLAMP, VINYL INSULATED, 1.00
BOLT, M8-1.25 X 16MM GD8.8
CLAMP, VINYL INSULATED, 1.75
NUT, M8-1.25 SERR. FLANGE, CZ
NUT, M6-1.0
TIE, SELF-LOCKING, 12"
WIRE HARNESS, MAIN, 1S2600
WIRE HARNESS, ALTITUDE/SOLENOID, 1S2600
SWITCH, LOW PROF, NC/NO
SWITCH, PLUNGER, NC
ALTITUDE MODULE (SEE YANMAR ENGINE PARTS DEALER)

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

59

TP 400-5104803-A-2Z-F



CE Guarding - Engine Compartment & Parking Brake

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

J— _ 5304436
< - 17 5304437

Qe N . / 18 5304439

The above parts group applies to the following Mfg. Nos.:
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 60 TP 400-5104803-A-2Z-F



CE Guarding - Engine Compartment & Parking Brake

REF NO

O© 0N OB~ WN P

NN RNRNNNNMNNNNNRRRRRRRRRR
© 0O ~NO U~ WNRPOOONO® U™ WNPRO

Footnotes

PART NO.
5414530A
5414527A
5414526B
1960086
5023202
5020639
5025392
5025510
5023198
5414467A
5413453B
5025629
5025339
5025628
5022612
80003518
5025010X6
5025154
5022665
54144648
54149448
54145258
5414889B
5025237X25
5025170
5025011X12
5025011X14
5025127
5025155

QTY.

NDBNMNNMNNMNNRPRRPRPRPRPRREPRPRPAENIMNNRPNRPRENRPRERRERER

DESCRIPTION
WELD, HANDLE, BRAKE, 1S2600 EU - BLK
LEVER, BRAKE, 1S2600 EU - BLK
PLATE, PIVOT MOUNT, BRAKE,IS2600 EU, RED
SCREW, TRUSS HD TORX DR5/16-18X0.875 BLK
WASHER,WAVE,M10
SPRING-EXT, .500 OD X 3.50 LG X .058 WR
NUT, 5/16-18 HEX NYLOCK FLANGE
GRIP, FOAM, 1/4 X1 X 4.1
COVER, VINYL HANDLE
PLATE, GUARD, PULLER BAR,IS2600Z EU, BLK
PLATE, DECK SHIELD, FRAME - LH - RED
SCREW, 8-32 X 3/4, HEX SERR FLG. GR5, CZ
NUT, #8-32 HEX NYLON LOCK
WASHER, FENDER, #10 X 1-1/4"0D, SS
BUMPER, RUBBER 5/16-18
BOLT,1/4-20X0.750,GR5,STD NECK,SQ,ZC/CL
BOLT, 1/4-20 X 3/4 GD5 CZ
WASHER, 1/4 SAE
BODY CLIP, 1/4-20 X 1/2 DEEP
PLATE, GUARD, FLY WHEEL, 1S2600Z EU, RED
PLATE, POWER HEAD BELT GUARD - RED
PLATE, BRACKET, SEAT LOCK,IS2600 EU, RED
PLATE, REAR SEAT GUARD, 1S2600Z CE - RED
BOLT, M8-1.25 X 25MM GD8.8
WASHER, 5/16 LOCK CZ
BOLT, 5/16-18 X 1-1/2 GD5 CZ
BOLT, 5/16-18 X 1-3/4 GD5 CZ
NUT, 5/16-18 HEX SERRATED FLANGE (SMALL)
WASHER, 5/16 SAE

The above parts group applies to the following Mfg. Nos.:

5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

61

TP 400-5104803-A-2Z-F



52" & 61" Mower Deck - Rollers & Casters

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

P 5303517

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 62 TP 400-5104803-A-2Z-F



52" & 61" Mower Deck - Rollers & Casters
REF NO PART NO. QTY. DESCRIPTION

1 1714760 6 WHEEL- 2.00 WIDE 3.88 DIA 0.531ID POLY

2 5025440 4 WASHER, 1/2 GD9 CZ

3 5046586 2 SPACER, .38 X .50 X 5.06, CZ

4 5025100 4 NUT, 3/8-16 HEX SIDE LOCK

5 5025146X28 2 BOLT, 3/8-16 X 3-1/2, CARRIAGE, GD5, CZ

6 5025156 1 WASHER, 3/8 SAE

7 5041931 4 SPACER, .38 X .50 X 1.25, CZ

8 5047027 2 SPACER, .51 X .75 X .56, PM, CZ

9 5025013X48 1 BOLT, 3/8-16 X 6 GD5 CZ

10 5025146X48 1 BOLT, 3/8-16 X 6, CARRIAGE, GD5, CZ

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 63 TP 400-5104803-A-2Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304222

25

r
: Belt Routing
|

The above parts group applies to the following Mfg. Nos.:
5901475
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 64 TP 400-5104803-A-2Z-F



61" Mower Deck - Pulleys, Belt & Idler Arm

REF NO PART NO. QTY.

1 5414143A 1
2 5050407X10 3
3 5025017X36 1
4 5025017X24 1
5 5025017X22 1
6 5025017X20 1
7 5025013X10 1
8 5104383 2
9 5104381 1
10 5104379 2
11 5104342 1
12 5104166 1
13 5104068 1
14 5103800 2
15 5103430 1
16 5102678 1
17 5101162 1
18 5101103 3
19 5100700 3
20 5044933 1
21 5023497 1
22 5025406 3
23 5025405 3
24 5025396 4
25 5025394 2
26 5025165 1
27 5025034 1
Footnotes

DESCRIPTION
WELD, IDLER ARM - BLK
KEY, 1/4 SQ X 1-1/4
BOLT, 1/2-13 X 4-1/2 GD5 CZ
BOLT, 1/2-13 X 3GD5 CZ
BOLT, 1/2-13 X 2-3/4 GD5 CZ
BOLT, 1/2-13 X 2-1/2 GD5 CZ
BOLT, 3/8-16 X 1-1/4 GD5 CZ
BEARING, 6203-1/2", SEALED
SPACER, .510 X .750 X 1.749, CZ
SPACER, IDLER ARM, 1/2 X 2.25
IDLER MOUNT, .88 HIGH
SPRING, EXT, 1.50DX12.25X.234WIRE BLK
BELT, 5V, 207.90"EL, LRG ARAMID, WRP, RC
PULLEY, FLAT IDLER, 6-3/4"
IDLER MOUNT
PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID
SPACER, .52 X 1.00 X .56, PM, CZ
SHIELD, PULLEY BEARING, CZ
PULLEY, 6.93 EOD X 25MM, SPLIT
SPACER, .39 X .75 X .38, PM, CZ
EYE BOLT, 3/8-16 X 5, 2.88THRD, 1EYE, CZ
WASHER, 3/4 BELLEVILLE
NUT, 3/4-16 HEX
NUT, 1/2-13 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER-3/8 FENDER
NUT, 3/8-16 HEX

The above parts group applies to the following Mfg. Nos.:

5901475
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

65

TP 400-5104803-A-2Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades (Side Discharge)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304225

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 66 TP 400-5104803-A-2Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades (Side Discharge)

REF NO PART NO. QTY.

1 5600911 1
2 5100993 3
3 5101755S 1
4 5025477 3
5 5025320X14 3
6 5400791B 1
7 5414196B 1
8 5025390X8 18
9 5025394 21
10 5401344A 1
11 5025145X6 2
12 5025392 9
13 5022308 6
14 80003531 1
15 5025292 6
16 5405322A 1
17 5102036 1
18 5025011X8 12
19 5025498 2
20 5413385A 1
21 5413387A 1
22 5413499 1
23 5061300 1
24 5025155 8
25 5025045 2
26 5025146X12 3
27 5101005 1
Footnotes

DESCRIPTION

DECK SHELL W/ DECALS, 61SD, 1S2600Z-DOM (5413818B)

SPINDLE, ASSM, CAST IRON - 8.0

BLADE SET, 61 DECK (3) (SV)(Set of 3 Blades)
WASHER, BLADE BOLT, 9/16" F436, CZ
BOLT, 5/8-11 X 1-3/4 GD8

GUARD, 61", RH - RED

GUARD, 61", LH - RED

BOLT, 3/8-16 X 1, FLANGE, GD 5, CZ

NUT, 3/8-16 HEX NYLOCK FLANGE

PLATE, DEFLECTOR - BLK

BOLT, 5/16-18 X 3/4, CARRIAGE

NUT, 5/16-18 HEX NYLOCK FLANGE

BODY CLIP, 5/16-18-7GA MATERIAL
SCREW, 5/16-18x0.750, GR5, WHIZ-LOCK, ZC
WASHER, 5/16 F436 FLAT

PLATE, SUPPORT - BLK

FLAP, STRIPER, 61 DECK

BOLT, 5/16-18 X 1 GD5 CZ

5/16 PUSH-ON NUT RETAINER, STL, CZ
SUPPORT, DISCHARGE CHUTE - BLK
WELD, MOUNT, DISCHARGE CHUTE - BLK
CHUTE, RUBBER DISCHARGE (5104442)
ROD, MOUNT, CHUTE 61, CZ

WASHER, 5/16 SAE

NUT, 5/16-24 HEX NYLON LOCK

BOLT, 3/8-16 X 1-1/2, CARRIAGE, GD5, CZ
SAFETY WALK, 9.75 X 6.00

The above parts group applies to the following Mfg. Nos.:

5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

67

TP 400-5104803-A-2Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades (Rear Discharge)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304438

The above parts group applies to the following Mfg. Nos.:
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 68 TP 400-5104803-A-2Z-F



61" Mower Deck - Housing, Covers, Spindles & Blades (Rear Discharge)
REFNO PARTNO.  QTY. DESCRIPTION

1 5414787A 1 WELD, REAR BAFFLE, 61RD, SHRT - BLK
2 5414758B 1 BAFFLE, BLOWOUT, 61 ICD, RH - RED
3 5414757B 1 BAFFLE, BLOWOUT, 61 ICD, LH - RED
4 5414541B 1 PLATE,DECK BELT GUARD,REAR,RH,61 CE -RED (Bolts to bottom side of rear
suspension cradle and secure by same hardware as LH hydraulic tank mount.)
5 5414540B 1 PLATE, DECK BELT GUARD,LH REAR,IS2600 EU
6 5414514B 2 PLATE, GUARD, DECK - 1S2600Z EU - RED
7 5414466B 1 PLATE, GUARD, LH DECK - 1S2600Z EU - RED
8 5414465B 1 PLATE, GUARD, RH DECK - 1S2600Z EU - RED
9 5600939 1 DECK SHELL W/DECALS,61RDCE,2600,5413819B
10 5405238A 1 PLATE, SUPPORT - BLK

11 5025390X8 18 BOLT, 3/8-16 X 1, FLANGE, GD 5, CZ

12 5025320X14 3 BOLT, 5/8-11 X 1-3/4 GD8

13 5025145X8 8 BOLT, 5/16-18 X 1, CARRIAGE

14 5025145X6 4 BOLT, 5/16-18 X 3/4, CARRIAGE

15 5025011X8 12 BOLT, 5/16-18 X 1 GD5 CZ

16 5025011X6 4 BOLT, 5/16-18 X 3/4 GD5 CZ

17 80003675 4 NUT, 5/16-18, HEX, CNTR LK,ZINC PHOS/OIL

18 5103305S 1 BLADE, SET, MULCH, 61 DECK (Set of 3 blades)

19 5102015 1 FLAP, STRIPER, 52 DECK

20 5101005 1 SAFETY WALK, 9.75 X 6.00

21 5100993 3 SPINDLE, ASSM, CAST IRON - 8.0

22 5025498 2 5/16 PUSH-ON NUT RETAINER, STL, CZ

23 5025477 3 WASHER, BLADE BOLT, 9/16" F436, CZ

24 5025394 18 NUT, 3/8-16 HEX NYLOCK FLANGE

25 5025392 19 NUT, 5/16-18 HEX NYLOCK FLANGE

26 5025292 6 WASHER, 5/16 F436 FLAT

27 5025155 10 WASHER, 5/16 SAE

28 5023484 2 PLUG, PANEL, 1.25 - BLACK

29 5022308 6 BODY CLIP, 5/16-18-7GA MATERIAL
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901477

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 69 TP 400-5104803-A-2Z-F



52" Mower Deck - Housing, Covers, Spindles & Blades (Rear Discharge)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5304443

The above parts group applies to the following Mfg. Nos.:
5901476

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 70 TP 400-5104803-A-2Z-F



52" Mower Deck - Housing, Covers, Spindles & Blades (Rear Discharge)

REF NO

O© 0N OB~ WN P

NNNNNNRRRRERRRRERRR
OB WNREPOOO®NOOUNMNWNDNIRO

26
27
28

Footnotes

PART NO.
5600938
5414641B
5414640B
5100993
5025390X8
5025394
5103304S
5025320X14
5025477
5414590B
5414591B
5414603A
5025145X6
5025392
5402475A
5402474
5025155
5025011X8
5022308
5025011X6
5101005
80003675
5025145X8
5025498
54149468

54145148B
5414945B
5023484

QTY.

DESCRIPTION
DECK SHELL W/DECALS,52RDCE,2600,5414519B
PLATE, GUARD, DECK, LH, 52 CE - RED
PLATE, GUARD, DECK, RH, 52 CE - RED
SPINDLE, ASSM, CAST IRON - 8.0
BOLT, 3/8-16 X 1, FLANGE, GD 5, CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BLADE SET, MULCH, 52 DECK (Set of 3 blades)
BOLT, 5/8-11 X 1-3/4 GD8
WASHER, BLADE BOLT, 9/16" F436, CZ
BAFFLE, FRONT DISCHARGE RH - RED
BAFFLE, FRONT DISCHARGE LH - RED
WELD, REAR BAFFLE, SHRT - BLK
BOLT, 5/16-18 X 3/4, CARRIAGE
NUT, 5/16-18 HEX NYLOCK FLANGE
PLATE, FLAP RETAINER, 2000 RD - BLK
FLAP, 2000 REAR DISCHARGE
WASHER, 5/16 SAE
BOLT, 5/16-18 X 1 GD5 CZ
BODY CLIP, 5/16-18-7GA MATERIAL
BOLT, 5/16-18 X 3/4 GD5 CZ
SAFETY WALK, 9.75 X 6.00
NUT, 5/16-18, HEX, CNTR LK,ZINC PHOS/OIL
BOLT, 5/16-18 X 1, CARRIAGE
5/16 PUSH-ON NUT RETAINER, STL, CZ

PLATE,DECK BELT GUARD,REAR,RH 52CE - RED (Bolts to bottom side of rear
suspension cradle and secure by same hardware as LH hydraulic tank mount.)

PLATE, GUARD, DECK - 1S2600Z EU - RED
PLATE,DECK BELT GUARD,REAR,LH 52CE - RED
PLUG, PANEL, 1.25 - BLACK

The above parts group applies to the following Mfg. Nos.:

5901476

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

71 TP 400-5104803-A-2Z-F



52" Mower Deck - Pulleys, Belt & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.
5304447

The above parts group applies to the following Mfg. Nos.:
5901476

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 72 TP 400-5104803-A-2Z-F



52" Mower Deck - Pulleys, Belt & Idler Arm

REF NO PART NO. QTY.

1 5101351 3
2 5050407X10 3
3 5025406 3
4 5025405 3
5 5104342 2
6 5103800 2
7 5414660A 1
8 5104381 1
9 5104383 2
10 5104379 2
11 5102678 1
12 5101162 1
13 5102406 1
14 5101103 3
15 5104166 1
16 5025429 1
17 5025324X18 1
18 5025165 1
19 5025013X14 1
20 5025394 2
21 5025017X32 1
22 5025396 4
23 5025034 1
24 5025017X20 1
25 5025017X22 1
26 5104059 1
Footnotes

DESCRIPTION
PULLEY, 5.9260B X .985ID, SINGLE B-SEC
KEY, 1/4 SQ X 1-1/4
WASHER, 3/4 BELLEVILLE
NUT, 3/4-16 HEX
IDLER MOUNT, .88 HIGH
PULLEY, FLAT IDLER, 6-3/4"
WELD, IDLER ARM, 52" - BLK
SPACER, .510 X .750 X 1.749, CZ
BEARING, 6203-1/2", SEALED
SPACER, IDLER ARM, 1/2 X 2.25
PULLEY, DEEP V-IDLER, 6.25"0D X 1/2"ID
SPACER, .52 X 1.00 X .56, PM, CZ
SPACER, .38 X 1.13 X .781 STEP, CZ
SHIELD, PULLEY BEARING, CZ
SPRING, EXT, 1.50DX12.25X.234WIRE BLK
EYE BOLT, 3/8-16 X 4, 2.13THRD, 1 EYE,CZ
BOLT, CARRIAGE, 1/2-13 X 2-1/4", GD5 CZ
WASHER-3/8 FENDER
BOLT, 3/8-16 X 1-3/4 GD5 CZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 1/2-13 X 4 GD5 CZ
NUT, 1/2-13 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX
BOLT, 1/2-13 X 2-1/2 GD5 CZ
BOLT, 1/2-13 X 2-3/4 GD5 CZ

BELT, 5V, 193.90"EL, LRG ARAMID, WRP, RC

The above parts group applies to the following Mfg. Nos.:

5901476

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

73

TP 400-5104803-A-2Z-F



Spindle Service Parts - 5100993

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

1 5100993

INSTALL BEARING WITH OPEN

SIDE FACING IN TOWARD SPACER. /
FILL AREA BETWEEN BEARING Q;

AND TRASH SHIELD WITH GREASE
DURING ASSEMBLY. \

INSTALL BEARING WITH OPEN C 8
SIDE FACING IN TOWARD SPACER.
FILL AREA BETWEEN BEARING

AND TRASH SHIELD WITH GREASE
DURING ASSEMBLY. \

NOTE: FILL CAVITY WITH NLGI, GRADE 2, EP-2 GREASE
(SUPERPLEX EP-2, SHELL ALBIDA LCS, BP ENERGREASE LC)

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 74 TP 400-5104803-A-2Z-F



Spindle Service Parts - 5100993

REF NO PART NO. QTY. DESCRIPTION
1 5023329 1 FITTING
2 5049793 2 SHIELD, TRASH
3 5023330 2 BEARING, .98 X 2.44 X .67
4 5023296 1 FITTING, RELIEF, 1-5 PSI
5 5101048 1 HOUSING, SPINDLE, BOTTOM MOUNT SM
6 5061099 1 SPACER
7 5061098 1 SHAFT, SPINDLE
8 5100993 1 SPINDLE ASSM, CAST IRON 8.0-6 BOLT (Includes Ref No. 1 - 7)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5901475

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 75 TP 400-5104803-A-2Z-F



Electrical Group - Wire Schematic Layout

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Black circles with white
numbers or letters indicate splices.

5304205WL

Left Hand
Neutral Switch | ™y
\

Neutral Switch

Right Hand

A

=

s

Time Delay
Module

bw

__________ [MAXI Fuse] |
®-—--Z=-IC=o
| Holder

Altitude |

D___

OO

1.Sec| -

Timer| .

(4
Relags:”

G‘E[:

O-
=

TE e =

1
Deck Shut
Down Module

To Headlight
Harness

—-|PTO Switch

—

Glow Plug
| Lamp

Temperature
Gauge

r=_| Charge Lamp

_ | Oil Pressure
= Lamp

- Altitude
Solenoid

Temperature
Sender

.

=] Fuel Pump|

=C1- 1 Alternator

Tk
\ | Starter
Solenoid

| Starter

Preheat
- Module

Temperature Switch

= Glow Plugs |

Diode
Fuel Solenoid

The above parts group applies to the following Mfg. Nos.:
5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. Al Rights Reserved. 76

TP 400-5104803-A-2Z-F



Electrical Group - Wire Schematic Layout

REF NO
1

2
3
4

Footnotes

PART NO. QTY. DESCRIPTION

5414396 1 WIRE HARNESS, MAIN, IS2600

5104691 1 WIRE HARNESS, ALTITUDE/SOLENOID, 1S2600
5414392 1 ASSEMBLY, POS BATTARY CABLE, 1S2600
5104604 1 BATTERY CABLE, NEG

The above parts group applies to the following Mfg. Nos.:

5901475
5901476
5901477

© Copyright 2016 Briggs and Stratton. Al Rights Reserved. 77

TP 400-5104803-A-2Z-F



Electrical Schematic - Charging Circuit

5414396 / 1IS2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES 5414396C
{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.) STARTER RELAY
e B e T oSG ]i PARKINGBRAKESWITCH  LMNEUTRAL  RMNEUTAAL o
(5101280)
| Olﬁtg @.@X POSITION [ CIRCUIT MAKE |! B101589) (101580
e 1.0FF_ |146,4+5 | i -
| —© 2. RUN 1+8<—4+5-|Si NG
: PREHEAT DELAY 3.START |1+2+445+6))
| MODULE MODULE ] 28 [a% |E
(5102845) (5023310 1 EH g 3
[ ALL CONDITIONS: H ] ;E. L
| All wires are 14 gauge unless L}

| otherwise noted. INITIAL ACTIVITY {One Second): |

i S ———
CAANGEGAEEN CRAMNGEGREEN r { anwr
iy PTO
A ! I l, L& oo,
= o |522180)
l\ T 5 o
A
: L
2 ") d
3
caren ﬁ' . B § ORANGEAWHITE
g 5 Q ORANGEWHITE
GREENRE GREENWHITE] wsc _?::d \ E
FUE \g<—|':| = -E "
1 SEC.TIMER PULL RELAY g
{5100555X4) - TIME DELAY - g
E MODULE
F (5023310} Z
I 1! ST -
). g
&y £ =
£ 2
HOURMETER F
N FELLOW (5102417) H =
g TO OPTIONAL g ]
SEAT | # HEADLIGHT KEY SWITCH H
SWITCH : HARNESS i
{S101569) D:n- E 1 =y i
SEALINCS™N TO ALTITUDE | | | Iy
° MODULE ( ( (
& SOLENOID
- HARNESS A VIOLET, VIRET r E’% [ (
WICLET %
Py | ]
I P 2
— p GRAY [ ﬂ n g
d 1 Y Bl;
ES aown| [pn 11aga)
,:ﬁ Ul
(I N 1 [
1l
#  FuseBLOCK |._/ gl e
= 5021518]
3 s ! Al ECK SHUTDOWN
y 2 " MODULE
é‘ 2 U (5105%22)
- PURPLEGARNGE
Y —
U I £~
i g OIL PRESS.
SWITCH
. — - Ed pcK i GROUNDED
;g oRanGE! z TO FRAME
i WeaTE : -y
n 3 =====
Eg OIL PRESS. LAMP TEMP._SWITCH 2z = I
g = s g (5023452) S i BB LRI
i ops) o ALTERNATOR ilElg|
R PREMEAT E CHARGING LAMP g Ll L B ¢
=0 (5023452) g
¢ MODULE H H GLOW PLUG LAMP
5 (s ] E! (5023451)
3 WIRLET
WATERED| ; i
— /] P WHITEGREEM ¢
GAUGE
{ 55 r BLACK|12pa )
DIODE BLACHI 1250} BACHag) Fuack
‘f:emm rS mu?ﬂu.u\o BLACK F2ga. | A
L o .ﬁ |, TEWP.SENDER f o NEGATIVE BATTERY
(5023394 CABLE
L A TAN{12ga ) ENGINE
FUEL SOLENOID :E;'_?..” BN e
FUEL PUMP POSITIVE BATTERY BATTERY]|
o~  Youcx CABLE B 4
I'si0a691 /WIRE HARNESS, o T T T Trommmuoe | I
TO ALTITUDE STARTER MOTOR
ALTITUDE MODUI TO ALTITUDE MODULE SOLENOID | AND SOLENOID
| & soLENOID = [ | 0
: [ | ALTERNATOR—
I POST
1 WHITEALACK 135 | | =
I | £
] BLACH Zgn ) A BLACKI 1250 ) ] 2
] BLACK[ 1250 } 1
g —— — r

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 78 TP 400-5104803-A-2Z-F



Electrical Schematic - Cranking Circuit

5414396 / 1S2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES

{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.)

| All wires are 14 gauge unless

| otherwise noted.

5414396R

STARTER RELAY
(5021766)

e e Tl e T e e o BRAKE SWITCH LH NEUTRAL RH NEUTRAL
| IGNITIONSWITCH || 15101280} SWITCH SWITCH
| POSITION [ CIRCUIT MAKE |! i s (5101589)
| o 1.0FF [1+6,4+5 H |
119~ 2RUN  [1+3+4+5+6); NG
: PREHEAT DELAY 3.START |1+2+445+6))
MODULE MODULE ] 58 (a2 |E [Z
| isiozass) 15023310) \ 2z g & B
| ALL CONDITIONS: H g ;é, H
I
|

l - ™ %
_____________________ D:'N:Lﬁai:_\ CRANGEGREEN Ry
iy PTO
—t = == gmen
[N — I — R ]
[—1
5 T F=
: L
2 ")
gl 4 2
e _H |'|) BLACK é‘ , §
u " 5 [
GREEMFE [l l]_ B GREENWHITE pecaREENn auicx /L ;ﬁ \ g
U IR ,
FUEL SOLENOID \§<—.':. =1 "
1 SEC. TIMER PULL RELAY 43
{5100585%4) (5100980} - TIME DELAY |2 |~ g
B 2 MODULE 7 2
z E (5023310) "3 i“\
ST I -
A
AEDitg 1
HED{b25a.) {5102417)
3 2
g TO OPTIONAL H
ewiren |- g HEADLIGHT i
(5101569 = 5 g HARNESS L ‘:,
SEALING PIN 155 51 ]
& SOLENOID
- HARNESS VIOLET, VIRET r E’; E (
WICLET %
S /I 1
- [
|| el
§§ weowel 1 7 \ [
Az Ul
1 N 1 [
1l
£ FuseBLOCK \_[_, S|
= 5021518]
£ ' : 1 CK SHUTDOWN
MODULE
M (5103922)
PUAPLECAANGE
T
] | 7~
— GROUNDED
_;g TO FRAME
= =
2 .
g & B 5
: i
_%  PREHEAT | cHaRgSLaMe | -
$ MODULE = GLOW PLUG LAMP
S (s102g4s) & (5023451)
5 §
A WATERED| ; E]
— EMP. WHITE/GREEN
GAUGE
v iy 15023393)
D@E BLACH[ 1250 ] BUACK(12ga §
‘_‘:?ems] rS BLACK(12ga.) BLACK 120 |
vage F
\iﬁ [“.TEMP- SENDER 5 10 MNEGATIVE BATTERY
(5023394) N CABLE
t e AN 12ga | ’e) ENGINE
STUD i
FUEL SOLENOID goLrll -
FUEL PUMP POSITIVE BATTERY BATTER
o~  Youcx CABLE B 4
I'si0a691 /WIRE HARNESS, o T T T Trommmuoe | I
TO ALTITUDE STARTER MOTOR
ALTITUDE MODULE TO ALTITUDE MODULE SOLENOID | AND SOLENOID
| & soLENOID | 0
: | ALTERNATOR—
| 0sT
: | #
l =
I ] 2
I 1
b e e e e e e e — r

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

79

TP 400-5104803-A-2Z-F



Electrical Schematic - PTO & Hourmeter Circuit

5414396 / 1S2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES 5414396P
{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.) STARTER RELAY
[ = BRAKE SWITCH LH NEUTRAL RH NEUTRAL 15021766)
| IGNITIONSWITCH || 15101280} SWITCH SWITCH
[ olﬁtg POSITION | CIRCUIT MAKE | | o IS e ooh) rEo yELLOw
| & 1.0FF_ [1+6,4+5 | -
| ~ 2.RUN  [1+3+4+5+8), BLACK e
: PREHEAT DELAY 3.START |1+2+445+6)) __BLACK
MODULE MODULE 1
l (5102945) (S023310) l
| ALL CONDITIONS:
| All wires are 14 gauge unless ]
| otherwise noted. INITIAL ACTIVITY (One Second): | )
l I E—— — E—— — CRANGE
CAANGEGAEEN CAANGEGREEN r { 14
iy PTO
A 8 ] l L =g,
= o | 060
: §
g 4
1K 3
e _H |'|) BLACK é‘ , £ %
| ) = \ @
— LA GREENWHITE PESGAEEN cs
A [ =72 ST S .
FUEL SOLENOID \§<—.':. =1 "
1 SEC.TIMER PULL RELAY /g i
{5100585%4) (5100980} - TIME DELAY |2 |~
z g MODULE B
2 5 (5023310) i
I A" ST
M =t
RED v |
RED{§2ga.}
<
2 TO OPTIOMAL
sfvErg" = E] HEADLIGHT
(5101569 = +3E g HARNESS
SEALING PIN
. TO ALTITUDE
15101624) M LE
& SOLENOID
A HARNESS
22
A5
£ FuseBLOCK
= (5021518)
£ DECK SHUT
MODULE
15103822)
PUAPLECAANGE
¥ o Y
| ] I 7~
— GROUNDED
_;g TO FRAME
= Eg = = =
2 -] i
E fd § g—E
L : CF |
_%  PREHEAT | cHaRgSLaMe | Tl
E MODULE = GLOW PLUG LAMP
S istn2gds) g (5023451)
5 §
WATERED] . = |
— /] EMP. WHITE/GREEN
GAUGE
e iy (5023393)
D@E BLACH 1258 | BLACK12ga )
‘_‘:?ems] T BLACK 12ga.) BLACK 120 |
\mﬁ TEMP. SENDER i MEGATIVE BATTERY
" 023204y *_T0 CABLE
A a1z ) ENGINE
o STUD
FUEL SOLENOID soLtl —
FUEL PUMP POSITIVE BATTERY BATTER
ol Yeuncx CABLE Sl 4
I'sipasor/wiRE HaRNESS, o T T Trommmuoe ] STARTER MOT
TO ALTITUDE STARTER MOTOR
: ALTITUDE MODULE TO ALTITUDE MODULE SOLENOID | AND SOLENOID
| & SOLENOID | TO
[ | ALTERNATOR—
I OST
| :
I ] 2
I 1
b e e e e e e e — r

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

80

TP 400-5104803-A-2Z-F



Electrical Schematic - Glow Plug Heat Circuit

5414396 / 1IS2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES

{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.)

[ ool [0 @ | Cumonswircn ]I ARKNGSRAKEswTcH L TEAL
(5101280)

I O‘qﬁtg POSITION | CIRCUIT MAKE |! (5101589) —

| o 1.0FF [1+6,4+5 H |

119~ 2RUN  [1+3+4+5+6); NG

: PREHEAT DELAY 3.START |1+2+445+6))

1 MODULE MODULE ] 2% [ag |E

(5102345) (5023310 \ EH g

| ALL CONDITIONS: 4 ;é,

| All wires are 14 gauge unless ]

| otherwise noted. INITIAL ACTIVITY (One Second): |

RH NEUTRAL
SWITCH
(5101589)

CAANGEGAEEN

5414396H
T
PTO
SWITCH
5022180}

T
; L
g o
. 3
e _ﬂ n’ o g , B i
U - = \ g
GREENE GHEENMWHITE]
FUE L =2 "
1 SEC.TIMER PULL RELAY /g i
5100555 - TIME DELAY |2 |~
i MODULE o
2 (5023310) &
i N e
™ =t
L i — HOUR’M\ETER
RED| 2ga.} o FELLOW. (5102417)
-
g TO OPTIONAL
sfvEr?cT:u E ] HEADLIGHT
swircH = 1% § HARNESS
SEALING PIN [
TO ALTITUDE
ez LE ( (
& SOLENOID
A HARNESS A Vil ;@\ E% [
. | |
el
— il H
/1
§3 Y \ BLACK
i hE
L]
L
f  FuseBLOCK ‘_[—’
= 5021518
o EH 1] ECK SHUTDOWN
40A MAXI FUSE g — MODULE
151 iiZpel (510a622)
PUBPLE GAANGE
= T
| I £~
OlL PRESS.
ITCH
Yo GROUNDED
TO FRAME
" gz e
SEEE
PREHEAT CHARGING LAMP fEE ¥
(5023452)
I:S?Dg*l;:;:E g GLOW PLUG LAMP
i
GLOW PLUGS i
LA WATERED] ; El
P
GAUGE
pre iy (5023393)
D'oDE BLACH 2ga |
:f:ezsms: p BLACK Vaga ) LA Vg |
L it .ﬁ F
TEMP. SENDER 5 NEGATIVE BATTERY
" (soz3a94) TO CABLE
- ENGINE
:E:.?"” suack
FUEL PUMP POSITIVE BATTERY | BATTER
e v s S04
I'si0a691 /WIRE HARNESS, o T T T Trommmuoe | I
TO ALTITUDE STARTER MOTOR
ALTITUDE MOOU! TO ALTITUDE MODULE SOLENOID | [a- AND SOLENOID
: & SOLENOID [
I =a|.'rsnm1'on—
1 WHITEBLACK 13g8 | I ost =
l BLUEBLACK! 1298 ) I E
| Buackiraga) @R B ACK 121} ] 2
| BLACS (1258} 1

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright 2016 Briggs and Stratton. All Rights Reserved.

81

TP 400-5104803-A-2Z-F



Electrical Schematic - Guages & Lamps Circuit

5414396 / 1S2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES

{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.)

| All wires are 14 gauge unless
| otherwise noted.

INITIAL ACTIVITY (One Second):

VELLOW|

5414396G

STARTER RELAY
(5021766)

|r IGNITION SWITCH 1 ’ (55‘?‘“2,':5 SwircH ws':;ijr:éuu RH%E:‘%EN‘
: O‘Eﬁtg @.@1 :f‘):;:mu ?T:T::.“E : o [ Ve ¢
IQ\_O 2. RUN 1+8+4+5+Si
: PREHEAT DELAY 3.START |1+2+445+6))
| e e !
[ ALL CONDITIONS: :

]

YELLOW

(AN

CRANGE
CAANGEGAEEN CRAMNGEGREEN r { anwr
R ] iy PTO
T | —= SWITCH
= = % | (se2ie0)
: L
2
1K 3
e _H n’ o g , B 3
| ) = \ g
— LA GREENWHITE PESGAEEN cs
A [ =72 ST S |
FUEL SOLENOID \§<—.':. =1 "
1 SEC.TIMER PULL RELAY /g i
{5100585%4) (5100980} - TIME DELAY |2 |~
z @ MODULE B
2 (5023310) i
I A" ST g
" N = o
'
FEDi g | YELLOW HOUR_;ETE“
RED 250} I\ rELLOW {5102417)
<
2 TO OPTIOMAL
sfvErg" = E] ‘ HEADLIGHT
(5101569 = +3E g A HARNESS
SEALING PIN
(5101624) I.D “LT:;UOE ’! % (
& SOLENOID
- HARNESS VHOLET VILET r K’;
WICLET Q
F. . |
< Fad
] Gy _rn
g U \
f§ \J el (0
B l] U b
GREEN i [l
H v
£ FUSEBLOCK !
= (5021518)
£ DECK SHUTDOWN
MODULE
5103922)
PUAPLECAANGE
.
A
GROUNDED
TO FRAME
z g
N Rl
_ i g
~%  PREHEAT . -
§ MODULE GLOW PLUG LAMP
=] (5102945) (5023451)
L
DIODE BLACH 1258 | BLACK12ga )
‘_‘:?ems] A BLACK 12ga.) DLACK 120 |
i12ga | 7
\_ﬁ TEMP. SENDER z MEGATIVE BATTERY
" s0zaa04) *_T0 CABLE
t TAN12ga i ’e) ENGINE
FUEL SOLENOID ?&"}..” —
FUEL PUMP POSITIVE BATTERY BATTER
ool Yeunce CABLE Sl 4
I'sipasor/wiRE HaRNESS, o T T Trommmuoe ]
TO ALTITUDE STARTER MOTOR
ALTITUDE MODULE TO ALTITUDE MODULE SOLENOID | AND SOLENOID
| & soLENOID | 0
: | ALTERNATOR—
I OST
: | #
| 13
I | 2
I 1
b e e e e e e e — r

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright

2016 Briggs and Stratton. All Rights Reserved.

82

TP 400-5104803-A-2Z-F



Electrical Schematic - Op. Pres./Safety Circuit Circuit

5414396 / 1S2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES 5414396S
{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.) STARTER RELAY
[ = BRAKE SWITCH LH NEUTRAL RH NEUTRAL 15021766)
| IGNITIONSWITCH || 15101280} SWITCH SWITCH
[ o‘tﬁtg POSITION | CIRCUIT MAKE | | L rEo yELLOw
| & 1.0FF_ [1+6,4+5 | -
| ~ 2.RUN  [1+3+4+5+8), - e
: PREHEAT DELAY 3.START |1+2+445+6)) o BLACK et
MODULE MODULE 1 ~ A
: (5102945) (S023310) l
ALL CONDITIONS:
| All wires are 14 gauge unless ] ]
| otherwise noted. INITIAL ACTIVITY (One Second): | -
e _ " —_———————— o Pt Ph——
CAANGEGHES CAMNGEGREEN anwr
R iy PTO
— = [swiren
= = = 5022180}
L ? [—1 g
|}
3
5 ?
= <
b ﬁ "
< TIME DELAY
2 MODULE
g (5023310}
~
=t
YELLOW
(5102417)
TO OPTIOMAL
& ] HEADLIGHT
| = 3 HARMNESS
SEALING PIN 15517 : |
wionezs; 1O gb'rrrune ( ( (
& SOLENOID
\ HARNESS o~ AP0 VIRET r E’; [ [
WICLET %
| ]
“ £ 2
g san [A |1 ]
] Ut \
BLACK
weows| (o i12ga)
u u
|
dl [ {
FUSE BLOCK =0 [
(5021518)
DECK SHUTDOWN
40A MAXI FUSE MODULE
{5102250) (5105%22)
PURPLEOAANGE
I £~
OIL PRESS.
] SWITCH
z GROUNDED
TEMP. SWITCH 2
g
§
PREHEAT CHARGING LAMP . .
MODULE £ GLOW PLUG LAMP
{5102945) =1 (5023451)
H
‘“ WHITE/GREEM
D@E BLAC[ 1200 1 BLACK( 1253 1
:;neass;xs; ~ BLACK (1290} a1 1 ™
A 5;? 3
= |1 TEME SENDER 5 ; 5 1o NEGATIVE BATTERY
™ ™ ! i TAN{12ga 3 Q ENGINE CABLE
FUEL SOLENOID 32;'_?..” —
FUEL PUMP POSITIVE BATTERY BATTER
ool Yeunce CABLE Sl 4
I'sipasor/wiRE HaRNESS, o T T Trommmuoe ] STARTER MOT
TO ALTITUDE STARTER MOTOR
: ALTITUDE MODULE TO ALTITUDE MODULE SOLENOID | AND SOLENOID
| & SOLENOID | TO
[ | ALTERNATOR—
I OST
| I
I |
] B.Acz_‘ws.lcm-m ]
] BLACK[ 1250 } 1
g —— — |J

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright 2016 Briggs and Stratton. Al Rights Reserved. 83 TP 400-5104803-A-2Z-F



Electrical Schematic - Altitude Solenoid Circuit Circuit

5414396 / 1S2600Z MAIN WIRE HARNESS - YANMAR 3TNM74F ENGINES 5414396A
{If internal schematic of the switch is not shown, the image of the swilch represents the back view of the connector as it is connected o the switch.) STARTER RELAY
[ = BRAKE SWITCH LH NEUTRAL RH NEUTRAL 15021766)
| IGNITIONSWITCH || 15101280} SWITCH SWITCH
| olﬁtg POSITION [ CIRCUIT MAKE |! B101589) (101580 o
| & 1.0FF_ [1+6,4+5 | I -
119~ 2RUN  [1+3+4+5+6); N e
: PREHEAT DELAY 3.START |1+2+445+6))
MODULE MODULE ] a8 |z3 |F
! [5102345) 5023310) 1 ‘1; 3
[ ALL CONDITIONS: H - ;é.
| All wires are 14 gauge unless
| otherwise noted. INITIAL ACTIVITY {One Second): |
| ———————
CAANGEGREEN
PTO
M l e
(5022180)
T
: {
§ = Y
1K 3
e _[| n’ o g , B 3
L] ; " 5 [
GREEMFE [l l]_ B GREENWHITE] wsce /5 ?:=|:.1 \ g
U5 .
FUE ‘§<_ — =3 | AE R
1 SEC.TIMER PULL RELAY 4 g i
{5100555X4) - TIME DELAY |2 |~ %
£ MODULE |7
2 (sozamoy H
dE L} o\ M =
™
HED1Z5a) (5102417)
2 ]
2 TO OPTIOMAL 3
SEAT | B HEADLIGHT H
SWITCH g HARNESS ]
{5101569) =43 2 A ] \] — k]
SEALING PIN
TO ALTITUDE
15101624)
MODULE
& SOLENOID I: K ':
- HARNESS A VIOLET, VIRET r E’% [ (
WICLET =
M | 1
J: GRAY / L ré
_— A g || ﬂ I \ 2
i o
& DR n N {12ga)
u u
LA el |
£ FuseBLOCK \_[—f S|
% 5021518]
P S = ZCK SHUTDOWN
40A MAXI FUSE |, MODULE
L d (5103922)
PUAPLECAANGE
- D
R N £~
g OIL PRESS.
. SWITCH
_ Ed pAck] i GROUNDED
5; TO FRAME
- = = &
53 T TT
. Eg e TEMP._SWITCH =z |z |z
s 4 GREFN FREREE E
2 = |z |z =
PREHEAT A CHARGING LAMP i
(5023452) g
MODULE £ GLOW PLUG LAMP
15102945) g (5023451)
A WATERED] 2 . i
— EMP. WHITEGREEM ¢
GAUGE
(5023303) r P
CHi13ga )
DIODE BLACK 2501 BLACK[ 1258} FLACK
R N m..m.\o DAk
o 2
— \iﬁ [“.TEMP- SENDER 5 10 MNEGATIVE BATTERY
(5023394) ] CABLE
L A LT N ENGINE
FUEL SOLENOID 22;'_?..” —
FUEL PUMP POSITIVE BATTERY BATTER
TANALACK, o0 BLACK CABLE —
I'sipasor/wiRE HaRNESS, o T T Trommmuoe ] STARTER MOT
TO ALTITUDE STARTER MOTOR
| ALTITUDE MODULE TO ALTITUDE MODULE SOLENOID | AND SOLENOID
| & SOLENOID [1] | o
: | ALTERNATOR—
I OST
1 WHITEBLACS 1394 | | -
I BLLIE/BLACK! 1208 ) | -
I ] 2
I 1
i o s - - — r

The above parts group applies to the following Mfg. Nos.:

5901475 - IS
5901476 - IS
5901477 - IS

© Copyright 2016 Briggs and Stratton. All Rights Reserved. 84 TP 400-5104803-A-2Z-F



Notes







Hardware Identification

Common Hardware Types

Hex Head Capscrew (S) Washer
"/

@JMMM)MMM_@

Carriage Bolt
Erm @) Hex Not

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2", this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
L& Inside
v ( - ) Diameter
a \_
—n \ J
s B |
N
L@ Screw, 1/2 x 2
N Body
S Diameter
| N
L= Body
_— Length
—Q
| N
—w
—
S Y
N
—Q
N
—_—N

Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16”" Bolt or Nut

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance +20%)
[/ y A\
Hardware
Grade N
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/Ibs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/ibs | Nm.
8-32 19 2.1 30 3.4 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 49 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75| 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 122.4 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 2448 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 2448 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 2108 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 370.4 | 1,000 | 1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

3/8” Bolt or Nut

Wrench—7/16" Wrench—1/2" Wrench—9/16"

7/16” Bolt or Nut
Wrench (Bolt)—5/8"

Wrench (Nut)—11/16"

1/2" Bolt or Nut
Wrench—3/4"




Parts
Manual
1S2600Z Series

Zero-Turn Riding Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2016 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.






